SPARE PARTS

HG COMBI CUT

With touch

(€

07-01-2016 Model 2015



1. Table of contents.

Table of content
Spare parts

Air diagrams

A

Electric diagrams

HG - for professionel farmes



PARTS LIST
ITEM| QTY |PART NUMBER DESCRIPTION
1 4 110205010 Bolt.unbraco cyl.5x10 FZB
2 12 10206010 Bolt unbrako cyl 6x10 FZB
3 5 [10206016 Bolt. unbraco cyl 6x16 FZB
4 3 |17906000 Self-locking nut M6 FZB
5 1 [19767 HG Logo - big 205x108mm
6 1 |207808 Laser light set for CC & QC
7 1 1207858 Left screen for horisontial belt
8 1 207859 Right screen for horisontial belt
9 1 1207970 Right paw box
10 1 1207972 Left paw box
11 1 1207999 Base assembly2 combi cut
12 1 222342 Magnet Actual 20mm round black
13 1 130040 Id plate Combi cut 2010
14 1 130129 Assembly of Electric system
15 1 130788 Lid for cover
16 1 30791 Cover for machine Left side
17 1 30796 Cover for machine right side
18 1 31006 Warning sign High woltage
19 1 |31010 Warning sign, Ear protec.
20 | 0,11 |476560 Oil VG 5 Q8 Dynebear 5
21 1 1600303 Cabinet assembly 300 x 400 x 150
22 | 5,0 m 600528 Cable OZ 4x0,75mm2
23 | 5,6 m 600640 Cable JZ 5G2,5mm2
24 | 5,0 m |600645 Cable CY-JZ TR. 4G1,0mm2
25 1 1600932 Cabinet assembly - Combi cut
26 | 5,0 m|601000 Cable OZ 2x0,75mm2
27 | 2,6 m 601005 Cable JZ 12G 0,75
28 2 7003208 Pop rivet 3.2x8mm
29 4 82105900 Washer M5 FZB
30 | 20 |82106000 Washer M6 FZB
Alle kanter reifes
Brea ke all edges
. KL 9_ " Dsisozresm | A3
A New drawin 07-03-2012 LL % Hedensted —1 ® overl. beskaffenhed/Surtace properies: Sheet:
B |Eletrical componen?s added | 28-01-2013 MRH [ : mfv'“”"e“ | — No 1/2
C LasLer Ligh; df:\(;:ldded ?g-gg—gg}: MP?I\_C : s|__207802
ogo a -09- 4 G [ower : .
REV BESCRIPTION DATE | APPROVED;; & [——-1C Combi Cut 2010 with laser.
REVISION HISTORY i beam and guick presureshift




C(1:10)

= N

280

50

Alle kanter reifes

HG Combi Cut 2010 with laser-

Breake all edges
s cale: ikke angivettolerancer iht/ Not specificed tolerance according to: [Sheet size:

f o 1:9 DS/ISO 2768-m A3
% Hedensted 1R\ [over vestattenneassurtace propertes: [sheet:
& Gruppen — Y No 2/2
3
% Part No.: Material:
a__207802
’g bescription:
uJ
=}

FIE

Description:

beam and quick presureshift




Place
"31005 Warning sign Laser"”

Parts List
ITEM|QTY |PART NUMBER DESCRIPTION
1 1 |206681 Finger screw B193-20 P M6x10
2 1 207831 Housing for laser mondule
3 1 207833 Outer pipe for laser
4 1 |207837 Inner pipe for laser
5 1 207839 Voltage regulator 24V-3CDC Broak all edges
6 1 207963 Housing for lens Alle kanter reifes
7 1 |207964 Laser mondule RLLH635-4-3 Scale. e avetan et ae seenge [Ranet Deagned
8 1 |207965 Lens for laser ﬂé‘ ______Doeozmem _____
9 1 |30906 Rubber washer for print E?‘ff;‘;‘gﬁ @@ B o
10 | 1 [31005 Warning sign Laser I e e e o P 207808 [ P o7 00
11 | 1 |76005016 Bolt buttonhead 5x15 FZB 2 1 - Leserlgnesorcrsac
12 | 1 |[M10382 Conical plug 16mm - =T T S ey 0 e moram T N
6 3 2 1




Parts List
ITEM| QTY PART NUMBER DESCRIPTION
1 1 31060 Part 3 for right paw box
2 1 31070 Part 2 for right paw box
3 1 31080 Part 1 for paw box
4 423431 Edge protection strip
5 7003208 Pop rivet 33.2x8mm

Break all edges

Scale: Not specificed tolerance according to: Sheet size:
| MG 2 DS/ISO 2768-m A3
iz = 1/ | surtace propertes: [sheet:
Y Ml e N 1/1
ég g Part No.: Material:
=i 8] 207970
E‘g’ g Description 1:

Revision: | Approved Date: Revision Description Eg ﬁ Right paw box 2010 CC
.. . 28 T |oescription2:
1 HG 28-09-2015 | Revision changed to numeric i [Poserbten




Parts List

PART NUMBER DESCRIPTION
31065 Part 3 for lift paw box
2 31075 Part 2 for left paw box
3 31080 Part 1 for paw box
4 423431 Edge protection strip
5 7003208 Pop rivet 33.2x8mm

Break all edges

Scale: Not specificed tolerance according to: Sheet size:
| MG 2 DS/ISO 2768-m A3
iz = 1/ | surtace propertes: [sheet:
O W= b N2 1/
ég g Part No. Material:
=i e 207972
E‘g’ g Description 1:

Revision: Date: Revision Description 5; § Left paw box 2010 CC
.. . 58 T [oesorponz:
1 28-09-2015 | Revision changed to numeric 28 [peserpron2




PARTS LIST
ITEM| QTY |PART NUMBER DESCRIPTION
1 4 10204030 Bolt.unbraco cyl 4x30 FZB
2 4 10205010 Bolt.unbraco cyl.5x10 FZB
3 12 10206016 Bolt. unbraco cyl 6x16 FZB
4 8 10208025 Bolt Unbrako Cyl. 8x25 FZB
5 8 11405055 Hexagon bolt M5x55 FZB
6 4 11408016 Hexagon bolt M8x16 FZB
7 8 17905000 Self-locking nut M5 FZB
8 1 17906000 Self-locking nut M6 FZB
9 1 17908000 Self-locking nut M8 FZB
10 4 20404010 Hexagon countersunk 4x10 FZB
11 1 207952 Igus energy chain 33 links
12 1 207953 Mountingbrackets Igus
13 1 207962 Assembly arm - pull pawholder 2010
14 1 207971 Pawsystem_2010 left side
15 1 207975 Pawsystem_2010, right side
16 1 207977 Arm for pull pawholders left 2010
17 1 207993 Screen for vertical belt
18 1 207994 Screen 2 for vertical belt
19 2 207995 Regulator for stretch - assembly
20 1 207996 Base assembly1 combi cut
21 1 210183 Valve assembly
22 1 210184 Assembly VM10 valve for CC2010
23 1 210187 Filter assembly
24 1 210188 Filter regulator unit
25 1 215042 G 1/8 Magnetvalve 5/2. 24V
26 1 215184 Socket 22mm with 3m wire
27 1 215405 Shutter valve G1/8
28 5 215760 Swirvel elbow @6mm 1/8"
29 1 215925 Straight connector @6 mm G1/8"
30 | 15,00 m |216104 Air hose @4mm pur red
31 | 15,00 m |216106 Air hose @4mm pur blue
32 | 46,50 m |216116 Air hose @6mm pur red
33 | 31,80 m |216118 Air hose @6mm Pur blue
34 | 10,0 m |216124 Air hose @8mm blue
35 2m 216126 Air hose @10mm pur white
36 2 216796 Silencer 1/8" T40C-1800
37 1 30381 Assembly curve for pawholder left
38 1 30382 Assembly curve for pawholder right
39 1 30545 Bracket for sensor, pawstretch
40 1 30562 Bracket for sensor
41 2 30786 Bracket for right cover
42 1 30822 Bracket for energichain
43 | 40m 600595 Spiral pipe SPS25
44 | 04m 600600 Spiral pipe SPS35
45 3 600660 Sensor inductive M8 PNP No 2,5mm
46 4 82104000 Washer M4 FZB
47 12 82105900 Washer M5 FZB
48 7 82106000 Washer M6 FZB
49 13 82108000 Washer M8 FZB
Alle kanter reifes
Breake all edges
o 8 Byl —mimema Lo
A New drawing 07-03-2012 LL CTupReD M ® No 1/4
B New assembly added | 21-12-2012 MRH {2] 207999
C Parts added 03-04-2014 MAC H Base assembly? combi cut
REV DESCRIPTION DATE APPROVED [ &
REVISION HISTORY )




2/4

sheet:

int./ Not specificed tolerance ac

DS/ISO 2768-m

Ikke angivet tolerancer

No

Overfl. beskaffenhed/Surface properties:
—(@) prop

=&

Hedensted

Gruppen

Base assembly2 combi cut

Alle kanter reifes
Breake all edges




Alle kanter reifes

scal

t specificed woler

DS/ISO 2768 m

1
—
—

d/Surface proper

No

mert &

Sirct
‘account be copied or-
HEDENSTED
=

"This doci

Base assembly2 combi cut




Alle kanter reifes
Brea k_e all edges

scale: ikke angivet tolerancer int./ Not specificed tolerance according to: [sheet size:

DS/ISO 2768-m A3

1: 6
Hedensted /‘ﬁ"l\\ Overtl. beskaffenned/Surface properties: Sheet:
Gruppen — & No 474

Part

e sticly confidential and must o no

207999

Description:

Base assembly2 combi cut

‘account be copied o disdased to any third persan.
HEDENSTED GRUPPEN A/S

"This document

Description:




I I Y|7 l

Parts List Parts List
ITEM|QTY|PART NUMBER DESCRIPTION ITEM|QTY |PART NUMBER DESCRIPTION
1 2 110208020 Bolt.unbraco cyl 8x20 FZB 9 1 130335 Right arm for pawholder
2 4 110208025 Bolt Unbrako Cyl. 8x25 FZB 10 | 2 30400 Hinge for pawlock
3 4 110208030 Bolt Unbrako cyl. 8x30 FZB 11 1 130410 Shaft for hinge - pawholder
4 2 110210020 Bolt unbraco cyl 10x20 FZB 12 | 2 130420 Hinge for pawlock part f. arm
5 1 111408060 Hexagon bolt m8x60 FZB 13 | 1 30595 Bracket for pull - belt
6 1 1508000 Nut M8 FZB 14 | 1 30598 Clamping plate for AT5
7 2 1207845 Slide Bearing GFM-2023-21 15 | 4 182108000 Washer M8 FZB
8 1 1222300 Ball runner block size 25 16 | 2 82110000 Washer M10 FZB

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
A Made 02-06-2010 KC

R B Bolt M10x20 added 03-12-2010 KC
= Skala/Scale: Aateriale/ Material: Veegt/Weight:
55 |
8y — 1 /] 375 kg
£ . -
EE § Hedensted 1 5 Overfl. beskaffenhed/ Konst./Designed:
% E E ru P P en Surface properties: TV
E g % ID-Nr./Part No. Udfoldet iht./ Unfolding according to: Ikke angivet tolerancer iht./ Tegnet/Drafted:
E 2 % 207962 Not specificed tolerance according to: ™ Vi
i)
$8q DS/ISO 2768-m omas Vittrup
B g E Filnavn/Filename: Dato/Date:
%o v | 207962 Assembly arm - pull pawholder 2010.iam 02-06-2010
za ,_,Z_I Beskrivelse:
g § A | Assembly arm - pull pawholder 2010
§ 2 % Description:
T 3
E g Sidst gemt af/Last saved by: TV ‘ Sidst gemt/Last saved: 02-06-2010 ‘ Papirsterrelse/Sheet size: A3 sheet 1 of 2

_9



Parts List
ITEM|QTY|PART NUMBER DESCRIPTION
1 2 [10204020 Bolt.unbraco cyl 4x20 FZB
2 4 10205016 Bolt unbrako cyl 5x16 FZB
3 2 110205020 Bolt unbrako cyl 5x20 FZB
4 2 [10205025 Bolt unbrako cyl 5x25 FZB
5 4 110206012 Bolt unbrako cyl 6x12 FZB
6 8 [10206016 Bolt. unbraco cyl 6x16 FZB
7 2 110206020 Bolt unbraco cyl 6x20 FZB
8 6 |10208020 Bolt.unbraco cyl 8x20 FZB
9 1 11410030 Hexagon bolt M10x30 FZB
10 2 [1504000 Nut M4 FZB
11 1 1510000 Nut M10 FZB
12 2 117905000 Self-locking nut M5 FZB
13 2 120205016 Fitting bolt M5-6x16mm
14 2 207865 Bearing for pawgrib
15 2 207948 Roller for paw cut with bushing
16 1 207969 Pawcut system_2010 - Left
17 1 (210320 Cylinder RA/192032/M/25
18 1 1210340 Cylinder RA/192032/M/80
19 2 210427 Lock nut MP150189_M10x1,25
20 2 [214115 F-Joint QM-8025-25
21 2 215760 Swirvel elbow @6mm 1/8"
22 2 |215985 Banjo flow control @4 1/8"
23 1 |30356 Assembly back plate for paw system, left
24 1 |30375 Shaft for turning, pawsystem
25 1 |30396 Assembly, front plate for pawsystem, left
26 2 30455 Bracket for stop, pawknife
27 1 30491 Paw clamp assembly
28 1 |30566 Shaft for turning pawcut
29 1 |30570 Plate for mounting pawgrib block
30 1 |30575 Block for pawgrib
31 1 |30576 Bracket for pawposition
32 1 |30580 Adjustmentplate for pawgrib
33 2 |30641 Assembly bracket for @32cylinder
34 2 30642 Shaft for cylinders
35 4 130643 Spacer 12,2 x 21,8
36 2 473013 Bearing 6000 2 Rs1
37 2 76005012 Bolt buttonhead 5x12 FZB
38 6 |82105900 Washer M5 FZB
39 | 4 |82106000 Washer M6 FZB
40 6 |82108000 Washer M8 FZB
41 1 89710000 Seeger ring for shaft @10 din 471

Alle kanter reifes
Breake all edges

REVISION HISTORY

REV DESCRIPTION DATE APPROVED
D New drawing 28-05-2010 KL
E Placement of loctite updated 03-12-2010 KC
F Washers M6 removed 31-10-2012 LL
G Sheet size changed 22-01-2013 MRH

Scale: ikke angivet tolerancer iht./ Not specificed tolerance according to: Sheet size:
1:25 A3

Hedensted /R [over bestatienneaisurtace propertis: sheet:
Gruppen — & 1/2

Part No.: Material:

207971

Description:

Pawsystem 2010 left side

Description:




Parts List
ITEM|QTY | PART NUMBER DESCRIPTION
1 4 110204010 Bolt.unbraco cyl 4x10 FZB
2 4 110204016 Bolt.unbraco cyl 4x16 FZB
3 4 110204018 Bolt.unbraco cyl 4x18 FZB
4 2 110205012 Bolt unbrako cyl 5x12 FZB
e 5 2 110206012 Bolt unbrako cyl 6x12 FZB
6 4 120404010 Hexagon countersunk 4x10 FZB
7 2 20406012 Hexagon countersunk 6x12 FZB
8 1 1207825 Paw knife CC HSS110-62-40-4mm
9 2 207840 Slide Bearing GFM-1416-21
10 1 1207976 Left Screen for paw blow
11 1 1207982 Ball runner block size 15
12 1 1207984 Ball guide rail size 15-95
13 1 1210330 Cylinder RA/192032/M/20
14 2 (210427 Lock nut MP150189_M10x1,25
15 2 |215925 Straight connector @6mm 1/8"
16 1 130237 Mountingplate for left pawknife rail
17 1 130238 Top for console, pawknife
18 1 130250 Bracket for pawknife
19 1 130285 Mountingpiece for left pawknife
20 1 ]30323 Assembly, branch for turning
21 1 130979 Protection strip for pawknife
22 1 131004 Warning Sign knives
23 | 10 82104000 Washer M4 FZB
24 2 (82105900 Washer M5 FZB
25 2 82106000 Washer M6 FZB
26 4 |M100889 Groove nut 6,5x64-M4

Put Protection strip for

Break all ed
reaxa’ eages protection during assembling

Alle kanter reifes

I§Ca|e: Ikke angivet tolerancer iht./ Not specificed tolerance according to: | Konst./Designed:
6‘ 12 DS/ISO 2768-m
Hedensted E@ Overfl. beskaffenhed/Surface properties: Tegnet/Drafted:
Gruppen KL
REVISION HISTORY IFart o 207969 Udfoldet it/ Unfolding according o Material: Date:
REV DESCRIPTION DATE APPROVED 26-05-2010
A Screws changed 30-10-2012 [ Beskrivelse: pawcut system_2010 - Left

B Paw holder removed, 23.01-2013 MRH
label added

Describton: comb / Quick cut

C Groove nut changed 06-01-2015 KL Sidst gemt afiLast saved by: KL ‘sms«ggmmma 26-05-2010 ‘sna-u.za A3 Sheet 1/2




Parts List
ITEM|QTY |PART NUMBER DESCRIPTION
1 2 10204020 Bolt.unbraco cyl 4x20 FZB
2 4 110205016 Bolt unbrako cyl 5x16 FZB
3 2 10205020 Bolt unbrako cyl 5x20 FZB
4 2 10205025 Bolt unbrako cyl 5x25 FZB
5 4 110206012 Bolt unbrako cyl 6x12 FZB
6 8 |10206016 Bolt. unbraco cyl 6x16 FZB
7 2 10206020 Bolt unbraco cyl 6x20 FZB
8 6 |10208020 Bolt.unbraco cyl 8x20 FZB
9 1 [11410030 Hexagon bolt M10x30 FZB
10 | 2 [1504000 Nut M4 FZB
11 1 11510000 Nut M10 FZB
12 | 2 |17905000 Self-locking nut M5 FZB
13 | 2 |20205016 Fitting bolt M5-6x16mm
14 2 |207865 Bearing for pawgrib
15 2 1207948 Roller for paw cut with bushing
16 1 [207973 Pawcut system_2010 - Right
17 1 /210320 Cylinder RA/192032/M/25
18 1 1210340 Cylinder RA/192032/M/80
19 | 2 [210427 Lock nut MP150189_M10x1,25
20 | 2 |214115 F-Joint QM-8025-25
21 2 215760 Swirvel elbow @6mm 1/8"
22 | 2 |215985 Banjo flow control @4 1/8"
23 1 [30232 Assembly front plate for paw system, right
24 1 (30233 Assembly back plate for paw system, right
25 1 [30375 Shaft for turning, pawsystem
26 2 |30455 Bracket for stop, pawknife
27 1 [30491 Paw clamp assembly
28 1 |30566 Shaft for turning pawcut
29 1 [30570 Plate for mounting pawgrib block
30 1 [30575 Block for pawgrib
31 1 |30576 Bracket for pawposition
32 1 [30580 Adjustmentplate for pawgrib
33 2 |30641 Assembly bracket for @32cylinder
34 2 30642 Shaft for cylinders
35 4 (30643 Spacer 12,2 x 21,8
36 | 2 [473013 Bearing 6000 2 Rs1
37 | 2 [76005012 Bolt buttonhead 5x12 FZB
38 | 8 [82105900 Washer M5 FZB
39 | 2 [82106000 Washer M6 FZB
40 | 6 (82108000 Washer M8 FZB
41 1 89710000 Seeger ring for shaft @10 din 471
Alle kanter reifes
Breake all edges
Scale: Ikke angivet tolerancer iht./ Not specificed tolerance according to: Sheet size:
1:2 A3
Hedensted /R [over bestatienneaisurtace propertis: sheet:
Gruppen — & 1/2
REVISION HISTORY
RESCEL PTIOer(\jl DATE APPROVED 207970
A ame chang 27-05-2010 KL i i
B Placement of loclite updated 03-12-2010 KC | Pawsystom 2010, right side
D

Washers M6 removed 31-10-2012 LL
|

I 4& I I



Parts List
ITEM | QTY |PART NUMBER DESCRIPTION
1 4 10204010 Bolt.unbraco cyl 4x10 FZB
2 4 10204016 Bolt.unbraco cyl 4x16 FZB
3 4 110204018 Bolt.unbraco cyl 4x18 FZB
4 2 10205012 Bolt unbrako cyl 5x12 FZB
5 2 10206012 Bolt unbrako cyl 6x12 FZB
6 4 120404010 Hexagon countersunk 4x10 FZB
7 2 /20406012 Hexagon countersunk 6x12 FZB
8 1 207825 Paw knife CC HSS110-62-40-4mm
9 2 |207840 Slide Bearing GFM-1416-21
10 1 |207974 Right Screen for paw blow
11 1 207982 Ball runner block size 15
12 1 |207984 Ball guide rail size 15-95
13 1 ]210330 Cylinder RA/192032/M/20
14 2 210427 Lock nut MP150189_M10x1,25
15 2 215925 Straight connector @6mm 1/8"
16 1 |30231 Mountingplater for right pawknife rail
17 1 30238 Top for console, pawknife
18 1 |30250 Bracket for pawknife
19 1 |30251 Mountingpiece, right pawknife
20 1 130323 Assembly, branch for turning
21 1 |30979 Protection strip for pawknife
22 1 |31004 Warning Sign knives
23 2 82106000 Washer M6 FZB
24 4 |M100889 Groove nut 6,5x64-M4

Put Protection strip for
protection during asembling

Break all edges
Alle kanter reifes

[Scate: Ikke angivet tolerancer int./ Not specificed tolerance according to: [Konst./Designed:

G~

Hedensted
Gruppen

1:2 DS/ISO 2768-m
TegnetDrafied:

Overfl. beskaffenhed/Surface properties:
=D “

REVISION HISTORY

DESCRIPTION DATE

APPROVED

Screws changed 2012-10-30

LL

Label added, paw holder
removed

23-01-2013

MRH

Groove nut changed 06-01-2015

KL

[PatNo: 507973

Udfoldet intJ Unfolding according to:

Material:

Date:
26-05-2010

Beskrivelse: pawcut system_2010 - Right

Describton: comb / Quick cut

sicst gomt affLast saved by:

KL

e

[sm. see: A3

Sheet

1/2

s




v

Parts List Parts List

ITEM | QTY | PART NUMBER DESCRIPTION ITEM | QTY | PART NUMBER DESCRIPTION
1 130410 Shaft for hinge - pawholder 1 2 110208020 Bolt.unbraco cyl 8x20 FZB
2 130420 Hinge for pawlock part f. arm 2 4 110208025 Bolt Unbrako Cyl. 8x25 FZB
1 130593 Sensor plate for stretch 3 4 110208030 Bolt Unbrako cyl. 8x30 FZB
1 30594 Assembly pulbracket for pawholders 4 1 111408060 Hexagon bolt m8x60 FZB
1 130598 Clamping plate for AT5 5 1 11508000 Nut M8 FZB
1 149605015 High Nut M5x15 6 1 120405010 Hexagon countersunk head 5x10 FZB
4 82108000 Washer M8 FZB 7 2 1207845 Slide Bearing GFM-2023-21
2 110210020 Bolt unbraco cyl 10x20 FZB 8 1 1222300 Ball runner block size 25
2 182110000 Washer M10 FZB 9 1 130367 Left arm for pawholder

10 2 130400 Hinge for pawlock

REVISION HISTORY

REV DESCRIPTION DATE APPROVED
A Made 02-06-2010 KC

R B Bolts M10x20 added 03-12-2010 KC
= Skala/Scale: Materiale/ Material: Veegt/Weight:
58 — 1 (T
E2y — 1 /] 375 kg
€D . n
"%ﬂi § Hedensted 1 2 gvgn‘l. beskaffﬁnhgd/ Konst./Designed:
E‘%E ruppen urface properties: TV
E g % ID-Nr./Part No. Udfoldet iht./ Unfolding according to: Ikke angivet tolerancer iht./ Tegnet/Drafted:
'“E 2 % 207977 Not specificed tolerance according to: i
$%a DS/ISO 2768-m _|homas Vittrug
B g E Filnavn/Filename: Dato/Date:
%o 9 | 207977 Arm for pull pawholders left 2010.iam 02-06-2010
za ,_,Z_I Beskrivelse:
£8 o | Arm for pull pawholders left 2010
g2 % Description:
£
E § Sidst gemt af/Last saved by: TV ‘ Sidst gemt/Last saved: 02-06-2010 ‘ Papirsterrelse/Sheet size: A3 sheet 1 of 2

_9



-
N
.

\\

e

b=

Parts List
ITEM | QTY | PART NUMBER DESCRIPTION
1 2 110205012 Bolt unbrako cyl 5x12 FZB
2 1 1214180 Mounting brace
3 1 ]215535 Panel mounting nut
4 1 (215538 Gauge 0-4Bar 1/8" @50mm
5 2 215760 Swirvel elbow @6mm 1/8"
6 1 1216205 Regulator 3,5 bar 1/8"
7 2 182105900 Washer M5 FZB

Use liquid seal when gauge
is mounted

Mount plug in the back
Use liquid seal

Alle kanter reifes
Breake all edges

Scale: | IS angivet tolerancer iht./ Not specificed tolerance according to: |KonStA/DeSignedZ
Notice flow direction g. 6' 1:2 DS/ISO 2768-m
) . .
5 3 Hedensted Overfl. beskaffenhed/Surface properties: Tegnet/Drafted:
c&l Gruppen
§ % Part No.: Udfoldet int./ Unfolding according to: M aterial: Date:
é % 207995 06-01-2011
é '-'Q-l Description:
iz Regulator for stretch - assembly
REVISION HISTORY e _ _
REV DESCRIPTION DATE APPROVED |:! Used for Combi cut & Quich cut
A New draWing 06-01-2011 KL Sidst gemt aflLast saved by: KL Jsiostgormastsaves:  06-01-2011 Jsreetsi=: A4 | B 1 /1




PARTS LIST
QTY|PART NUMBER DESCRIPTION

4 110204012 Bolt.unbraco cyl 4x12 FZB

4 110206012 Bolt unbrako cyl 6x12 FZB

32 [10206016 Bolt. unbraco cyl 6x16 FZB

6 |10208016 Bolt.unbraco cyl 8x16 FZB

2 110208050 Bolt Unbrako cyl 8x50 FZB

4 111406012 Hexagon bolt m6x12 FZB

4 11408016 Hexagon bolt m8x16 FZB

2 111408025 Hexagon bolt m8x25 FZB

4 111408035 Hexagon bolt m8x35 FZB

1 [11408075 Hexagon bolt m8x75 FZB

2 11508000 Nut M8 FZB

7 117908000 Self-locking nut M8 FZB

1 1207852 Gear for tower

1 1207862 Assembly crosscut knife 2010

1 1207921 Tooth belt 32AT10 - 1800 closed loop
1 1207922 Tooth belt 16ATS - 2500 endless
1 1207923 Tooth belt 16ATS - 2360 endless
1 1207939 Assembly frame combi cut M2010
1 1207943 Assembly tower 2010

1 1207959 Gear for crossent knife 2010

1 1207967 Complete body holder system M2010
1 1207979 Plate for knee pedal complete 2010
1 1207987 Ball guide rail size 25-900

1 1207988 Ball guide rail size 25-1030

1 1210179 Cylinder for paw stretch

1 130262 Assembly AT5 pulley fixed end

1 130263 Assembly pulley AT5

1 130270 Assembly AT10 pulley

1 30586 Assembly AT5 -32 pulley

1 130821 Bracket for energichain rack

1 600005 Foot pedal with emergency stop

4 182106000 Washer M6 FZB
26 |82108000 Washer M8 FZB

1 1600455 Cabel gland M20 @5-12

Alle kanter reifes
Brea e all edges

le: ikke angivettolerancer iht/ Not specificed tolerance according to et size

@ 1

% Hedensted 1/ Jovert- beskatienned/surface properiies Sheet:
f|_Gruppen |E=K® No 172
=

a|__207996

I

i

I

]
Rew drawing 07-03-2012 LL 2 " Base assembly1 combi cut
g

Description:

DESCRIPTION DATE _|APPROVED|
REVISION HISTORY i




Alle kanter reifes

Brea

ke all edges

persan.

555555

ikke angivettolerancer it/ Not specificed tolerance according to:
Joverfi. beskaffenhed/Surface properties:

1
Hedensted —1
Gruppen | Sy

No

eeeeee

207996

HEDENSTED GRUPPEN A/S
S

Base assembly1 combi cut




Parts List
ITEM QTY |PART NUMBER DESCRIPTION
1 2 10203008 Bolt Unbraco cyl 3x08 FZB
2 1 11408016 Hexagon bolt M8x16 FZB
3 1 207902 Gearmotor high-effect with breake
4 2 207947 Key 8x7x32mm DIN-6885A
5 1 207956 Encoder Type 8.5020.C922.0500
6 1 207957 Cable with plug 5 mtr
7 1 20905010 Stop screw M5-10 FZB
8 1 30171 Shaft for encoder
9 2 30172 Bracket for encoder
10 1 30266 Pulley AT10 Z24 - gear side
11 1 30267 Spacer for large gear
12 1 30775 Shaft for large gearmotor
13 1 30776 Nut for large gearmotor
14 1 4809335 Washer type SRKB @9x35x3
15 1 4814335 Washer Type SRKB @14x35x3
16 2 600455 Cabel gland M20 @5-12
17 2 82103000 Washer M3 FZB
Alle kanter reifes
o, Scale: Ikke angivet tolerancer iht./ Not specificed tolerance according to: [ Konst./Designed:
1§ 6“ DS/ISO 2768-m
£ & < Overfl. beskaffenhed/Surface properties: Tegnet/Drafted:
E| digpen =3
§:§ ‘é Part No.: 57850 Udfoldet ift/ Unfolding according o |Materia|: Dates 2007
REVISION HISTORY E‘é g Beskrivelse: 3o for tower
REV DESCRIPTION DATE APPROVED 23 & [Description:
A Made 2005-2010 KC gg u
B Cabel for encoder added 23-01-2013 MRH = Sicst gent aflLast saved by. Sidst gemilastsaved:  05-03-2007 |Sneetsm A3 Sheet 1/1




Parts List @

ITEM|QTY|PART NUMBER DESCRIPTION Q
1 4 110205012 Bolt unbrako cyl 5x12 FZB
2 | 4 [10208016 Bolt.unbraco cyl 8x16 FZ8 e
3 1 110208025 Bolt Unbrako Cyl. 8x25 FZB
4 2 |11406016 Hexagon bolt M6x16 FZB @
5 3 11406020 Hexagon bolt M6x20 FZB
6 2 11408025 Hexagon bolt M8x25 FZB
7 | 1 [11410050 Hexagon bolt M10x50 FZB @
8 2 1506000 Nut M6 FZB
9 1 17906000 Self-locking nut M6 FZB @
10 | 3 |17908000 Self-locking nut M8 FZB
11 1 117910000 Self-locking nut M10 FZB
12 1 120206016 Fitting bolt M6-8x16mm
13 | 1 |205918 Hub for crosscut knife (21)
14 1 206060 Knife for slicing machine 50mm
15 | 1 |206061 Lock for knife @
16 1 1206084 Air motor LZB 22A049-55

- 17 1 1207854 Assembly console-bracket 2010
18 1 1207857 Screen for @50 knife 0
19 1 1207863 Bracket for knive screen
20 1 /210300 Cylinder RA/192020/M/25
21 [ 1 [210421 Lock nut M/P1501/60 @
22 1 1214312 Reed induktiv sensor (yellow)
23 1 1214314 Socket with 3M wire 3p/M8
24 | 2 |215925 Straight connector @6mm 1/8" @
25 | 2 215980 Banjo flow control @4 M5
26 | 1 |216615 Double straight connector @6mm e e @
27 1 1216796 Silencer 1/8" T40C-1800
28 1 222300 Ba” runner b|OCk SiZe 25 2 < Skala/Scale: Materiale/ Material: Vaegt/Weight:
=129 | 1 [30442 Assembly mountingplate for 52 ) . 6_@ —
30 1 130467 Assembly spring system @ éég . Welded Steel Mild ‘ _ kg
31 | 1 [30470 Bracket for pulling of Eé z E??ﬁ;‘ [:S)teeg 1:2 Quer. beskaentod! onst/Designed:
g; :: 282‘9‘2 ilsasr::.:glgy anaotjnft?nrgAbT:Cket é é % ID-Nr./Part No.: Udfoldet it/ Unfol Iding according to: Ikke angl\;el tolerancer iht./ Tegnet/Drafted:
34 | 1 |30981 Endcab Yellow rubber REVISION HISTORY 850 | 207862 " DS/ISO 2768m
i : n R T2 W [Finavn/Filename: :
35 | 1 131002 Warning Sign rotating knives REV D’\I‘Esv?dRrI:;ilr%N 013/(;\2%10 APPI?(?VED ’E% & [ 507865 Aasembly crosscut knife 2010.am g:tggD;;o
36 | 4 162105900 Washer M5 FZB B 30442 changed 01-06-2010 KL £5E [PRdem ) crossout knife 2010
37 | 4 |82106000 Washer M6 FZ8 C 30981 and 31002 added 23-01-2013 MRH 228 [oron 8
38 | 8 |82108000 Washer M8 FZB D Ttem 1141045 changed to 1141050 | 18-10-2013 LL St
39 1 |M101054 Spring @1-D9-L45 E M101054 added 09-03-2015 MRH 2 % Sidst gemt af/Last saved by: TV ‘Sids( gemt/Last saved: 01-06-2010 ‘Pap\rsmrrelse/sheel size: A2 sheet 1 of 2
I I

LF I I I



Parts List
ITEM| QTY [PART NUMBER DESCRIPTION
1 2 10206016 Bolt. unbraco cyl 6x16 FZB
2 4 10206020 Bolt unbraco cyl 6x20 FZB
3 3 10208016 Bolt.unbraco cyl 8x16 FZB
4 26 |10208020 Bolt.unbraco cyl 8x20 FZB
5 1 10208030 Bolt Unbrako cyl. 8x30 FZB
6 1 11406016 Hexagon bolt M6x16 FZB
7 4 11410065 Hexagon bolt M10x65 FZB
8 4 1510000 Nut M10 FZB
9 4 197350 Machine base M75-12-070
10 1 207935 Assembly, plate for controlbox M2010
11 1 30101 Assembly main profile frame
12 1 30112 Assembly right gable
13 1 30113 Assambly left gable
14 1 30121 Assembly central frame
15 1 30127 Back cross rail with reinforcement
16 1 30132 Mountingplate for bodygribsystem
17 1 30156 Assembly motorconsole
18 1 30164 Assembly, support controlbox
19 1 30167 Mountingplate for valves
20 1 30177 Reinforcement for frame
21 1 30210 Assembly for controlbox
22 2 30815 Bracket for transport
23 1 30970 End cap 70x70mm
24 4 30975 End cap 70x40mm
25 1 30978 End cap ©@28mm
26 1 30980 End cap 40x40mm
27 | 0,50 m |600440 Cable duct metal CF 54_50
28 2 600445 U-bracket UC 50-G
29 6 82106000 Washer M6 FZB
30 30 [82108000 Washer M8 FZB
31 8 82110000 Washer M10 FZB

Alle kanter reifes
Breake all edges

Hedensted
Gruppen

REVISION HISTORY

207939

................ surtace m,.’;].é ..... " 2

REV DESCRIPTION DATE APPROVED T
A New drawing 03-05-2010 KL HE] e
B BOM updated 31-10-2012 LL




Parts List
ITEM | QTY |PART NUMBER DESCRIPTION
1 4 110205020 Bolt unbrako cyl 5x20 FZB
2 4 110205025 Bolt unbrako cyl 5x25 FZB
3 2 110206010 Bolt unbrako cyl 6x10 FZB
4 3 10206020 Bolt unbraco cyl 6x20 FZB
5 1 (20208020 Fitting bolt M8-10x20mm
6 1 1207945 Frame for spade lift 2010
7 1 1207954 Assembly leghook and tailroll system 2010
8 1 (210427 Lock nut MP150189_M10x1,25
9 1 |211616 Cylinder RT 57225/M/50
10 1 [214116 UF-Joint QM-8025-32
11 1 (214140 L-Joint QM-57025-24
12 2 (214312 Reed induktiv sensor (yellow)
13 2 1214314 Socket with 3M wire 3p/M8
14 2 [214316 Clamp for sensor
15 2 1215110 Banjo flow control @6 1/8"
16 1 [30426 Assembly tailroll system
17 8 (82105900 Washer M5 FZB

Alle kanter reifes
Breake all edges

I T ke angivet tolerancer it/ Not specificed tolerance according to: [Konst.Designed:
. 7 ) DS/ISO 2768-m KL
H . Guertl. beskafienhed/Surface properties: [Teonevbrated:
i e =@ o
E | T [cticet ) Unitang accorang o IMaterial: Date:
53 207943 12-05-2004
5

HEDENSTED GRUPPEN A'S

"= Assembly tower 2010

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

‘socount be copied or disclaser to any third persan.

This document

A Mgde 31-05-2010 kc [sios gmtatiast sty KC Jsiostgemtrastsave 31-05-2010 Jreotsize A3 foet 1 /2




Parts List

ITEM|QTY|PART NUMBER DESCRIPTION
1 12 [10204020 Bolt.unbraco cyl 4x20 FZB
2 2 110206012 Bolt unbrako cyl 6x12 FZB
3 4 110206016 Bolt. unbraco cyl 6x16 FZB
4 8 10206020 Bolt unbraco cyl 6x20 FZB
5 2 10208012 Bolt.unbraco cyl 8x12 FZB
6 2 110208020 Bolt.unbraco cyl 8x20 FZB
7 6 10208030 Bolt Unbrako cyl. 8x30 FZB
8 2 110208035 Bolt Unbrako cyl 8x35 FZB
9 2 120406025 Hexagon countersunk 6x25 FZB
10 | 4 120408016 Hexagon countersunk 8x16 FZB
11 4 120408020 Hexagon countersunk M8x20 FZB
12 1 1207861 Sensorbracket for tower 2010
13 1 1207880 Reinforcement for tower model ES
14 1 1207885 Console for tower model 2008
15 1 1207887 Horisontial console for tower_M2008
16 1 1207890 Connectionplate-spade cylinder_ES
17 1 1207895 Horisontial console model ES
18 | 1 1212129 Cylinder PRA/182040/M/500
19 | 1 1214120 F-Joint QM-8040-25
20 | 1 |214160 L-Joint QA-8040-24
21 2 1214312 Reed induktiv sensor (yellow)
22 | 2 |214314 Socket with 3M wire 3p/M8
23 | 2 |215992 Banjo flow control @6 1/4"
24 | 2 |222300 Ball runner block size 25
25 | 2 |222315 Ball runner block size 15
26 1 1222337 Ball guide rail size 15-700mm
27 1 130268 Clamping plate for AT10
28 1 130291 Bracket assembly for tower lift
29 1 130700 Connection plate for belt
30 1 130820 Bracket for energi chain
31 2 182106000 Washer M6 FZB
32 | 2 82108000 Washer M8 FZB

The following model is made
with E-line guide rails
- Quick Cut year 2011
- Combi cut year 2010+2011

0 @ ° @ @ Alle kanter reifes

Breake all edges

@ (o @ (9 @ (o) (@ (o () (o

ONONONONCONONCONC)

J

Scale: 3 [Konst /Designed|]
Ms DS/ISO 2768-m
[TegnevDranea:

Hedensted [Orem beskarennea/Suacs properies,
Gruppen E’@

g
§ [Part No.: Date:
18] 207045 oo 12005
REVISION HISTORY 15[ Frame for spade lift 2010
REV DESCRIPTION DATE APPROVED |i:k =
A Made 27-05-2010 KL =
B Changed from E-line to steel guide rails 04-03-2012 KL ) | Cop— 27052010 | S = /2




Parts List
ITEM | QTY |PART NUMBER DESCRIPTION
1 1 1207949 Left leghook system 2010
2 1 1207848 Right leghook system
3 1 1207951 Tailspadesystem 2010

Alle kanter reifes
Breake all edges

Tcale: Ikke angivet tolerancer iht./ Not specificed tolerance according to: [Konst./Designed:

. %" DS/ISO 2768-m K
ég 2 Hedensted p— Deskaffenhed/suriace properies: [TegnetDrafted:
H ; Gruppen — 1y KC
EE g FartNo.: [Ucfoietint/ Uniolding according o IMaterial: Date:
Eg & 207954 12-05-2004
£% B [Pesooron .
H2 [ Assembly leghook and tailroll system 2010

REVISION HISTORY e

2T
DESCRIPTION DATE APPROVED |:t
Made 31-05-2010 kc fsiost gert aLast saved by: KC Iswdngammmsaved' 31-05-2010 ISnedszE' A3 ISheet 1/2




Parts List
ITEM | QTY PART NUMBER DESCRIPTION
1 5 [10204020 Bolt.unbraco cyl 4x20 FZB
2 4 /10205016 Bolt unbrako cyl 5x16 FZB
3 8 10205020 Bolt unbrako cyl 5x20 FZB
4 2 10205025 Bolt unbrako cyl 5x25 FZB
5 1 110206010 Bolt unbrako cyl 6x10 FZB
6 1 110206020 Bolt unbraco cyl 6x20 FZB
7 1 110206025 Bolt unbraco cyl 6x25 FZB
8 2 10208010 Bolt.unbraco cyl 8x10 FZB
9 1 110208025 Bolt Unbrako Cyl. 8x25 FZB
10 1 110208035 Bolt Unbrako cyl 8x35 FZB
11 4 111408035 Hexagon bolt M8x35 FZB
12 1 /11408040 Hexagon bolt M8x40 FZB
13 1 111408075 Hexagon bolt m8x75 FZB
14 2 1505000 Nut M5 FZB
15 2 1506000 Nut M6 FZB
16 2 11508000 Nut M8 FZB
17 3 17908000 Self-locking nut M8 FZB
18 1 197337 Silencer @6. 100110600
19 1 20406025 Hexagon countersunk 6x25 FZB
20 1 20408025 Hexagon countersunk 8x25 FZB
21 1 20408035 Hexagon countersunk 8x35 FZB
22 1 1207856 Bracket for leghook
23 1 1207870 Spacer for leghooks
24 1 1207944 Extension spring 1,6-13,5x120
25 2 |210427 Lock nut MP150189_M10x1,25
26 1 1211038 Cylinder RM/8026/M/80
27 1 1211616 Cylinder RT 57225/M/50
28 1 214115 F-Joint QM-8025-25
29 1 1215105 Banjo flow control &6 1/8"
30 1 1215110 Banjo flow control &6 1/8"
31 1 1215760 Swirvel elbow @6mm 1/8"
32 1 1215900 Straight connector &6 1/8"
33 2 222315 Ball runner block size 15
34 1 1222336 Ball guide rail size 15-260mm
35 2 130240 Distance block for tower
36 1 130245 Arm for leg hooks left side
37 1 130252 Adjustable bracket left leg hooks
38 1 130255 T-bolt for arm leg hooks
39 1 130265 Block for T-bolt
40 1 130324 Left carrying plate leghook
41 1 130327 Support for carrying plate
42 1 130329 Bracket for cylinder
43 1 130657 Left back-hook - big moveable
44 1 130662 Shaft with ball for small hook
45 1 1470580 Extension spring #1,0x70x11 VZ
46 14 182105900 Washer M5 FZB
47 1 182106000 Washer M6 FZB
48 7 (82108000 Washer M8 FZB
49 1 |M100288 Adjustable handle M6 -42mm

Alle kanter reifes
Breake all edges

P ﬂé‘ 1:15 ‘
% E Ee’f‘e;;t:g - ‘ [orert veskatienneaisurtace propertes: sm1 A
REVISION HISTORY £ | 207949
_ L REV DESCRIPTION DATE APPROVED [i1£]™™" | ot leghook system 2010
( 33 p A Made 01-06-2010 KL P
B Changed from E-line to steel guide rail. Wing nut added 04-03-2012 KL




& & & ® & &

Z

2)
Z)
2)
Z,
2)
=)
Z
\

@ @ © @ W @® @ o 6@ ©

Alle kanter reifes
Breake all edges

Hedensted

Gruppen

g

207949

HEDENSTED GRUPPEN A/S

Left leghook system 2010




Parts List

ITEM QTY | PART NUMBER DESCRIPTION
1 1 10204010 Bolt.unbraco cyl 4x10 FZB
2 4 10205016 Bolt unbrako cyl 5x16 FZB
3 1 10206010 Bolt unbrako cyl 6x10 FZB
4 1 10206020 Bolt unbraco cyl 6x20 FZB
5 1 10206025 Bolt unbraco cyl 6x25 FZB
6 2 10208010 Bolt.unbraco cyl 8x10 FZB
7 1 10208025 Bolt Unbrako Cyl. 8x25 FZB
8 1 10208035 Bolt Unbrako cyl 8x35 FZB
9 6 11408035 Hexagon bolt M8x35 FZB
10 2 1506000 Nut M6 FZB
11 1 1508000 Nut M8 FZB
12 3 17908000 Self-locking nut M8 FZB
13 1 20406025 Hexagon countersunk 6x25 FZB
14 1 20408025 Hexagon countersunk 8x25 FZB
15 1 20408035 Hexagon countersunk 8x35 FZB
16 1 207856 Bracket for leghook
17 1 207870 Spacer for leghooks
18 1 210427 Lock nut MP150189_M10x1,25
19 1 211616 Cylinder RT 57225/M/50
20 1 215110 Banjo flow control &6 1/8"
21 1 215900 Straight connector &6 1/8"
22 2 30240 Distance block for tower
23 1 30246 Arm for leg hooks right side
24 1 30249 Adjustable bracket right leg hooks
25 1 30255 T-bolt for arm leg hooks
26 1 30265 Block for T-bolt
27 1 30325 Right carrying plate
28 1 30328 Coverplate f. lubricating nipple
29 1 30658 Right back hook - big moveable
30 1 30663 Right back-hook - small steady
31 1 470580 Extension spring @1,0x70x11 VZ
32 4 82105900 Washer M5 FZB
33 1 82106000 Washer M6 FZB
34 7 82108000 Washer M8 FZB
35 1 M100288 Adjustable handle M6 -42mm

Break all edges
Alle kanter reifes

/Y6 "

H
®

kke angivet tolerancer iht./ Not specificed tolerance according to:
DS/ISO 2768-m

Konst./Designed]
KL

Hedensted

—— 1)
| S—\\

Gruppen

Overfl. beskaffenhed/Surface properties:

Tegnet/Drafted:

Part No.: 207848

Udoldet iftJ Unfolding accordingto:

|Materia|:

Date:
12-05-2004

REVISION HISTORY

DESCRIPTION

DATE

APPROVED

Beskrivelse: Right leghook system

D

New drawing

20-05-2010

KL

HEDENSTED GRUPPEN A'S

Combi cut

Wingnut added

03-03-2012

KL

“This document s strictly confider

‘account be copied o dsclased

Sidst gert af/Last saved by: KL

|5‘ﬂ§92""/\455153\'ed 01-03-2007

[sretsz A3 Sheet




Parts List
QTY|PART NUMBER DESCRIPTION
4 110205016 Bolt unbrako cyl 5x16 FZB
8 110206012 Bolt unbrako cyl 6x12 FZB
4 110206025 Bolt unbraco cyl 6x25 FZB
4 110206050 Bolt unbrako cyl 6x50 FZB
1 /10212050 Bolt.unbraco cyl 12x50 FZB
1 11512000 Nut M12 FZB
4 120405012 Hexagon countersunk 5x12 FZB
20 20406020 Hexagon countersunk M6x20 FZB
4 120406025 Hexagon countersunk 6x25 FZB
2 1207986 Ball runner block size 25
1 1207989 Ball guide rail size 25-170
1 1207990 Ball guide rail size 25-200
1 1210305 Cylinder RM/192032/M/50
1 1210340 Cylinder RA/192032/M/80
3 210427 Lock nut MP150189_M10x1,25
2 1214312 Reed induktiv sensor (yellow)
2 1214314 Socket with 3M wire 3p/M8
2 1215105 Banjo flow control &6 1/8"
2 |215755 Swirwel elbow &4 1/8"
1 130500 Connecting piece - tower
1 130504 Bush for cylinder
1 130505 Plate for vertical rail - tower
1 130510 Connecting piece-vertical rail
1 130512 Plate for connetion piece
2 130525 Bearing plate for vertical rail
1 30535 Top for tower
1 130615 Right plate for back spade
1 130620 Assembly - plate for back spade
1 130625 Spacer for tail hook cyl.
1 130641 Assembly bracket for @32cylinder
1 130698 Tail spade system C.Cut tail spade and hook
4 182105900 Washer M5 FZB
3 | 8 182106000 Washer M6 FZB

Alle kanter reifes
Breake all edges

[Scale: ke : Konst./Designed
. DS/ISO 2768-m KL
5 Hedensted [OVeT DeSKalTenNEaISUMTacE Properies: [Teonevrated.
2 Gruppen KC

:
§ [Part No.: Date:
1g] 207951 12052004
REVISION HISTORY 15[ Tailspadesystem 2010
REV DESCRIPTION DATE APPROVED |i:§ e
A Made 01-06-2010 [ =
B Loctite changed to 648 on 4 bolts 03-12-2010 ke ) | Cop— 01062010 | S 2 e 172




Parts List

REVISION HISTORY

ITEM | QTY | PART NUMBER DESCRIPTION
1 4 110205008 Bolt.unbraco cyl.5x8 FZB
2 4 110205012 Bolt unbrako cyl 5x12 FZB
3 2 /10206010 Bolt unbrako cyl 6x10 FZB
4 2 10206020 Bolt unbraco cyl 6x20 FZB
5 4 110504005 Stop screw 4x5 black
6 1 [11408035 Hexagon bolt M8x35 FZB
7 1 [1506000 Nut M6 FZB
8 1 [17908000 Self-locking nut M8 FZB
9 1 ]20205025 Fitting bolt M5-6x25mm
10 8 20404010 Hexagon countersunk 4x10 FZB
11 2 |20404016 Hexagon countersunk 4x16 FZB
12 4 120405012 Hexagon countersunk 5x12 FZB
13 2 120405016 Hexagon countersunk 5x16 FZB
14 2 |20406020 Hexagon countersunk M6x20 FZB
15 1 20406025 Hexagon countersunk 6x25 FZB
16 2 1206070 Lock for knives &70-@80
17 2 206071 Hub for knives &70-80
18 1 |206084 Air motor LZB 22A049-55
19 1 ]206091 Air motor LZB 22A049 Links
20 1 1207820 Bushing for tailroll
21 2 1207828 Knife f. slicing machine 80 mm
22 1 1207832 Wedge for belly loosener 2007
23 1 1207834 Belly loosener - long
24 1 1207838 Plate for belly loosener 2007
25 1 1207855 Bush for tailroll - endpiece
26 1 1207860 Tail roll combi cut
27 1 207931 Compression spring 1.8-16-20
28 1 1210310 Cylinder RA/192025/M/25
29 1 [210421 Lock nut M/P1501/60
30 1 1211100 F-Joint QM-8020-25
31 2 |215750 Swirvel elbow @4 M5
32 4 |216536 Swirvel elbow &8 1/8"
33 2 1216537 Swirvel elbow &8 1/4"
34 2 216796 Silencer 1/8" T40C-1800
35 1 130330 shaft for tail roll
36 1 130340 Arm for swing - tailroll
37 1 30345 Shaft for tailroll adjustment
38 1 130425 Consol for tailroll
39 1 |30436 Plate ammenbly - tailroll system
40 1 30437 Distance bush f.cyl RM192000
41 2 130511 Screen for 80mm knife
42 1 |30515 Coverplate for knifes
43 2 30516 Bracket for air motor
44 1 |30518 Baseplate for air motor
45 1 30520 Wedge for female
46 1 30647 Mounting bracket for @25 cyl.
47 8 82105900 Washer M5 FZB
48 2 /82106000 Washer M6 FZB
49 2 /82606000 Washer &#6,4x18x1,6
50 1 188712100 Shim washer 812x18x1,0
51 2 189708000 Seeger ring for shaft @8 din 471
Skala/Scale: Materiale/ Material: ‘/l /r-‘h Vzegt/Weight:
G e
Hedensted 1:2 Overfl. beskaffenhed/ Konst/Designed:
Gru ppen Surface properties:
ID-Nr./Part No.: Udfoldet int./ Unfolding according to: ﬁz&il%;&?xﬁ,ﬁ::;éh;'émming o Tegnet/Drafted:
30426 DS/ISO 2768-m

Filnavn/Filename:
30426 Assembly tailroll system.iam

[Dato/Date:
13-05-2004

Beskrivelse: K
Assembly tailroll system

HEDENSTED GRUPPEN A/S

Description:
Combi / Quick cut

REV DESCRIPTION DATE APPROVED
A Belly loosner changed 15-04-2005 KL
B Name changed 21-05-2010 KL
C Locktite om female wegde 06-09-2012 KL
D Washers changed 23-01-2013 MRH

[This document is strictly confidential and must on no
ccount be copied or disclosed to any third person.

Sidst gemt af/Last saved by: TV ‘ Sidst gemt/Last saved: 16-05-2004 ‘ Papirstarrelse/Sheet size: A2

sheet 1 of 2




Parts List

ITEM|QTY|PART NUMBER DESCRIPTION
1 2 110203008 Bolt Unbraco cyl 3x08 FZB

2 110204010 Bolt.unbraco cyl 4x10 FZB
1 [10206020 Bolt unbraco cyl 6x20 FZB
4 110206025 Bolt unbraco cyl 6x25 FZB
1 1512000 Nut M12 FZB
4 17906000 Self-locking nut M6 FZB
1 1207903 Gearmotor RMI28 1:10 0.18kW
2 1207946 Key 5x5x25mm DIN-6885A
1 207956 Encoder Type 8.5020.C922.0500
1 1207957 Cable with plug 5 mtr
1 130144 Small engine bracket
1 30173 Bracket for encoder crosscut knife
1 |30600 Pulley ATS Z32 gear side
1 30780 Shaft for crosscut knife
1 1600455 Cabel gland M20 @5-12
2 182103000 Washer M3 FZB
2 182104000 Washer M4 FZB
8 82105900 Washer M5 FZB
1 182112000 Washer M12 FZB
1 |87606000 Washer 26,5x16,5x3 FZB

Alle kanter reifes
Breake all edges

must on ro

] ISCaIe:

Ikke angivet tolerancer iht./ Not specificed tolerance according to:

DS/ISO 2768-m

[Konst./Designed:

Hedensted

Overfl. beskaffenhed/Surface properties: [Tegnet/Drafted:

&

—]
Gruppen —

| T [Ucfoidet n riidng

207959

according to: - Material: Date:

05-03-2007

REVISION HISTORY

it s strictly conficertial and
I

Gear for crossent knife 2010

‘socount be copied or disclaser to any third persan.
HEDENSTED GRUPPEN A'S

REV DESCRIPTION DATE APPROVED |:tfs
A Made 28-05-2010 KL
B Cabel added 06-01-2013 MRH

sicst et affLast saved by: KC Ismge

milastsaved  28.05-2010 Joreetsice: A3 Joreet 1/2




31

28

13

15

20

1"

24

10

16
37
19

36

33

17

21

26

20

35

18

34

22 40 27 32

29

Parts List
ITEM|QTY |PART NUMBER DESCRIPTION
1 4 110206016 Bolt. unbraco cyl 6x16 FZB
2 7 10206020 Bolt unbraco cyl 6x20 FZB
3 4 110206025 Bolt unbraco cyl 6x25 FZB
4 | 12 |10208016 Bolt.unbraco cyl 8x16 FZB
5 2 110208020 Bolt.unbraco cyl 8x20 FZB
6 2 111408012 Hexagon bolt M8x12 FZB
7 8 120406012 Hexagon countersunk 6x12 FZB
8 8 120408016 Hexagon countersunk 8x16 FZB
9 2 1207940 Hinge GN237-60-60
10 | 1 /210330 Cylinder RA/192032/M/20
11 1 /210427 Lock nut MP150189_M10x1,25
12 | 1 |210428 Lock nut MP150190_M12x1,25
13 | 1 1212123 Cylinder PRA/182040/M/80
14 | 1 /214108 F-Joint QM-57040-25
15 | 1 1214115 F-Joint QM-8025-25
16 1 1214312 Reed induktiv sensor (yellow)
17 | 1 1214314 Socket with 3M wire 3p/M8
18 | 1 1214905 R-Joint QA-8040-27
19 | 2 |215760 Swirvel elbow @6mm 1/8"
20 | 2 ]215930 Straight connector @6 1/4"
21 1 130641 Assembly bracket for @32cylinder
22 1 130667 Ass. unit excentric bodyholder
23 | 1 |30675 Bottom part f bodyhook
24 1 130702 Stop axle complete
25 1 130705 Body holder for outer plate
26 1 130706 Body holder for outer plate
27 1 130710 Body holder for inner plate
28 1 130711 Body holder for inner plate
29 1 130716 Assembly bodyholder
30 | 2 |30740 Lower plate for tigh-support
31 1 130756 Assembly tigh-support right
32 1 130757 Assembly tigh-support left
33 | 1 |30760 Axle for cylinder @32
34 1 130761 Axle for cylinder @40
35 2 |30762 Spacer 19-12-24,8
36 2 |30763 Spacer 19-12-29,7
37 1 130768 Plate for bodyholder w. rubber
38 | 15 |82106000 Washer M6 FZB
39 | 16 |82108000 Washer M8 FZB
40 | 4 87606000 Washer 96,5x16,5x3 FZB

E < ‘Skala/Scale: Materiale/ Material: VeegtWeight: |
53
8, kg
“:E g Hedensfed 1 :2 Overfl beskaffenhed/ Konst/Designed:
é z i Gruppen Surface properties:
524 oNTRaNG: Udfoldet i/ Unfolding according to: Tkke angivet tolerancer It/ TegnetDrafted:
5 § % 207967 Not specificed tolerance according to: Th vith
28a DS/ISO 2768-m omas Vi
g W [FinavFilename: Dato/Date:
B2 g r207967 Complete body holder system M2010.iam 02-06-2010
28 2 Igeq
REVISION HISTORY g §g Complete body holder system M2010
REV DESCRIPTION DATE APPROVED §§ Y IDescription:
A New drawing 02-06-2010 KL S5 Combi Cut
B Screws M8x12 changed 31-10-2012 LL £8  [Sdstgemtafiastsaved by: TV [Sidst gemiLast saved: 02-06-2010 [ Papirstorrelse/Sheet size: A2___sheet 1 of 3




Przed montazem element 10 oraz 11 nalezy
przesmarowaé smarem miedziowym.

On parts 10 and 11 put

copper grease before assembling.

REVISION HISTORY

REV DESCRIPTION DATE APPROVED
A Made 17-05-2004 KC
B Loctite Changed 06-12-2010 KC

[This document is strictly confidential and must on no
bccount be copied or disclosed to any third person.

HEDENSTED GRUPPEN A/S

Parts List
ITEM | QTY |PART NUMBER DESCRIPTION
1 4 120905010 Stop screw M5-10 FZB
2 1 |30665 Body holder hook left
3 1  [30666 Body holder hook right
4 1 |30670 Brace for cylinder body-holder left
5 1 |30671 Brace for cylinder body-holder right
6 2 30680 Bushing for body hook 20-10,2-15,8
7 4 30682 Bushing for body hook
8 1 |30685 Eccentric for bodyholdsystem
9 1 [30690 Bracket for bodysholdsystem
10 2 |30731 Axel for body holder system
11 3 |30732 Axel for body holder system
12 6 53406016 Hexagon countersunk 6x16 12.9

4 x Drrill in to shaft / wierci¢ w watku

4 x Clean with MA-4000 Metal Klene / czysci¢ MA-4000
4 x Lock with Loctite 648 / natozy¢ klej Loctice 648

6 x Clean with MA-4000 Metal-Klene / czysci¢ MA-4000
6 x Lock with Loctite 648 / natozy¢ klej Loctite 648

Skala/Scale: Materiale/ Material: Veegt/Weight:
v — 1 /AN
. —1 kg
Hedensted 1 . 1 Overfl. beskaffenhed/ Konst./Designed:
Gru p p en Surface properties:
ID-Nr./Part No.: Udfoldet iht./ Unfolding according to: Ikke angivet tolerancer iht./ Tegnet/Drafted:
30667 Not specificed tolerance according to:
DS/ISO 2768-m
Filnavn/Filename: Dato/Date:
30667 Ass. unit excentric bodyholde.iam 2004-05-14
Beskrivelse: .
Ass. unit excentric bodyholder
Description:
Sidst gemt af/Last saved by: TV | Sidst gemt/Last saved: 2004-05-17 | Papirsterrelse/Sheet size: A3 sheet 1 of 1




| v

Cut the screw 20206012

during assembling

Flow adjustment.
Full ind - 6 turns out.

Drill in to shaft

Clean with MA-4000 Metal-Klene
Lock with Loctite 648

Break adjustment.
Full ind - 3/4 turn out.

Flow adjustment.
Full ind - 6 turns out.

Lubricate with copper grease

Clean with MA-4000 Metal-Klene
Lock with Loctite 648

Break adjustment.
Full ind - 3/4 turn out.

REVISION HISTORY

Cylinder adjusting: RE DESCRIPTION DATE APPROVED
The bolt must stop 2mm before the end of the groove. A Made 2004-05-17
B Renamed, Loctite type changed 11-06-2010 KC
o B Text added 31-10-2012 LL
Pa rts LISt g é v Skala/Scale: Materiale/ Material: . |/| ﬁh Veegt/Weight:
ITEM | QTY |PART NUMBER DESCRIPTION g 6 1:2 Welded Steel Mild W]
1 1 20206012 Fitting bolt M6-8x12mm gsz E?ﬂe;;tgﬁ : Sy Smniiionl e
2 f 23322305 ftoi SC:eI\\;/P'\{]Igbs'] ggBM'] 0 1 25 E g % ID-Nr./Part No.: Udfoldet iht./ Unfolding according to: I’\lj<ke angi\;et t;lerlanoer iht./ 5 Tegnet/Drafted:
OCK nu X £ 8 ot specificed tolerance according to: .
J g5 © | 30716 ~ Thomas Vittrug
4 1 [211005 Cylinder RM/8026/M/125 =Y oy et DS/1SO 2768-m |
5 2 215105 Banjo flow control @6 1/8" %3 'g B3$(J.71|6_Assemblv bodyholder.iam 14-05-2004
6 1 (30715 Col. pipeline for body holder Tg §§ Assembly bodyholder
7 1 [30725 Axle for pipe - bodyholder lock gz T [Desoripton
8 1 30730 ROUndSteel for body|ock Eg Sidst gemt af/Last saved by: TV |Sidstgernt/Lastsaved: 17-05-2004 |Papirstrarrelse/Sheet size: A3 sheet 1 of 1

_9.



PARTS LIST
ITEM QTY PART NUMBER DESCRIPTION
1 4 10206020 Bolt unbraco cyl 6x20 FZB
2 1 212110 Cylinder PRA/182032/M/320
3 1 214115 F-Joint QM-8025-25
4 1 214158 L-Joint QA-8032-24
5 1 215655 Banjo flow control -IN- @6 1-8
6 1 215760 Swirvel elbow @6mm 1/8"

Flow adjustment
Full ind - 3,5 turns out

Break adjustment
Full ind- 3/4 turn out

Alle kanter reifes
Breake all edges

Isc:

Ikke angivet tol

ing to sheet size:

1:2 DS/ISO 2768-m A3
E?ﬂeﬁsteeﬂ :II @ Overf eskawenhed/suﬂzcepvop;\vi\es Sheet1 P
A New drawing 07032012 | LL — 2
B Components changed 21-12-2012 MRH e 210179
C Flow adjustment added | 03-04-2013 MRH . Cvlinder f tretch
REV DESCRIPTION DATE | APPROVED]:: § —miceliotan 5120
REVISION HISTORY N




v

Parts List
ITEM|QTY |PART NUMBER DESCRIPTION
1 2 [10203008 Bolt Unbraco cyl 3x08 FZB
2 3 (10205020 Bolt unbrako cyl 5x20 FZB
3 1 (10506010 Stop screw 6x10 mm black
4 4 120406012 Hexagon countersunk 6x12 FZB
5 1 207956 Encoder Type 8.5020.C922.0500
6 1 1207957 Cable with plug 5 mtr
7 1 130171 Shaft for encoder
8 1 30174 Mounting plate for AT5 pulley
9 1 130260 Pulley AT5-248
10 1 130261 Hub for encoder
11 1 130269 Mountingplate for AT5 pulley fixed end
12 1 30300 Flange for AT5 pulley
13 1 |473038 Bearing 6204 2 RS1
14 2 82103000 Washer M3 FZB
15 3 [82105900 Washer M5 FZB
16 1 189720000 Seeger ring for shaft £20 din 471
17 1 189847000 Seeger ring for bore @47 din 472

4x Cleane with MA-4000 Metal cleane
4x Lock with loctite 243

Remember to but belt under the
bracket befor mounting on the frame

Tighten the encoder clamp
arround the shaft

Break all edges
Alle kanter reifes

REVISION HISTORY

REV DESCRIPTION

DATE

Part No.: 30262

Scale: Ikke angivet tolerancer iht./ Not specificed tolerance according to: |Konst./Designed:
6“ 12 DS/ISO 2768-m
Hedensted ——1 /7 | Overm- beskafenhed/Surface properties: TegnetDrafted:
Gruppen — & KL
Date:

Udfoldet it/ Unfalding according |Ma(eria|;

14-05-2004

Beskrivelse: Assembly AT5 pulley fixed end

D

A New drawing

06-03-2007

B Cabel added

06-02-2013

Combi / Quick cut

“This document s strictly confidential and must on no
‘account be copied o dsclased to any hir persan.
HEDENSTED GRUPPEN A'S

Sidst gert af/Last saved by:

|sna cemiiastsaved  06-03-2007 |Smetsm A3 Sheet




Cleane with MA-4000 Metal cleane

Lock with loctite 243

REVISION HISTORY

REV DESCRIPTION DATE APPROVED
A New drawing 14-04-2005 KL
B Name changed 06-05-2010 KL

Parts List
ITEM | QTY PART NUMBER DESCRIPTION
1 4 120406012 Hexagon countersunk head 6x12 FZB
2 1 1207938 Cover for bearing 47-7 NBR
3 1 130264 Adjustable plate for vertical belt
4 1 30273 Pulley 50AT10-24-2
5 1 130305 Flange for AT10 pulley
6 1 1473320 Double-row bearing 4204
7 1 189720000 Seeger ring for shaft @20 din 471
8 1 89847000 Seeger ring for bore @47 din 472

[This document is strictly confidential and must on no

HEDENSTED GRUPPEN A/S

piccount be copied or disclosed to any third person.

Skala/Scale: Materiale/ Material: Vaegt/Weight:
—1 /&
— Y/ kg
Hedensted 1 :1 Overfl. beskaffenhed/ Konst./Designed:
ru P P en Surface properties: KL
ID-Nr./Part No.: Udroldet iht./ Unfolding according to: Ikke angivet tolerancer iht./ Tegnet/Drafted:
30270 Not specificed tolerance according to: ™ Vi
DS/ISO 2768-m omas Vittrup
Filnavn/Filename: Dato/Date:
30270 Assembly AT10 pulley.iam 14-05-2004
Beskrivelse:
Assembly AT10 pulley
Description: |
Combi cut
Sidst gemt af/Last saved by: TV ‘ Sidst gemt/Last saved: 17-05-2004 ‘ Papirsterrelse/Sheet size: A3 sheet 1 of 1

_9



Y|7 I l

Parts List
ITEM | QTY |PART NUMBER DESCRIPTION
1 1 |30585 Pulley AT5-32
A-A(1:1) 2 1 130805 Mounting plate for AT5 pulley

3 1 130590 Flange for pulley AT5-32
4 1 189832000 Seeger ring for bore @32 din 472

. 5 1 189715000 Seeger ring for shaft @15 din 471

x ook with Ioctte 243 o c1oane 6 | 1 473014 Bearing 6002 2 RS1

7 4 120406020 Hexagon countersunk head 6x20 FZB

Break all edges
Alle kanter reifes

2 Scale: Ikke angivet tolerancer iht./ Not specificed tolerance according to: | Konst./Designed:
H
H 11 DS/ISO 2768-m KL
EEz -
B2 Overfl. beskaffenhed/Surface properties: Tegnet/Drafted:
ite| Hedensted
i 2 Gruppen KL
£ O [PartNo.: Uoldetnt./ Unlolding according o: Material: Date:
gg 2 30586 16-05-2004
S8 B i "
REVISION HISTORY 9 Beskrivelse: Assembly AT5 -32 pulley
REV DESCRIPTION DATE APPROVED Y ot

EglP Assembly AT5-32 pulley

A Made 19-04-2005 KL HE

B Renamed Locking added 05-05-2010 KC L1 Sm— KL Sistgemilastsaved:  19-04-2005 ‘smm A3 Snet 171

[P I



Mount in screen on paw cutter.

PARTS LIST

ITEM| QTY |PART NUMBER DESCRIPTION
1 2 11104080 Bolt unbraco cyl 4x80 FZB
2 2 1215040 Valve solenoid 3-2 12v 1/8"
3 1 (215047 Valve solenoid 3-2 12v 1-4
4 3 (215184 Socket 22mm with 3m wire
5 3 |215760 Swirvel elbow @6mm 1/8"
6 2 215770 Swirvel elbow @8 1/4"
7 1 (215870 Y-connector &8
8 2 |215875 Y-connector @6-28
9 |0,6m|216124 Air hose &8mm blue
10 3 |216536 Swirvel elbow @8 1/8"
11 2 |216796 Silencer 1/8" T40C-1800
12 1 216797 Silencer 1/4" T40C-2800
13 2 182104000 Washer M4 FZB

A New drawing 07-03-2012 LL

B Mounting screws added | 30-10-2012 LL

C | Air hose and fittings added. | 25-01-2013 MRH
REV DESCRIPTION DATE |APPROVED

REVISION HISTORY

Use 4 pieces of 150mm to
conneckt the fittings.

Alle kanter reifes
Breake all edges

s cale: ikke angivet tol ing to: Sheet size:

lerancer iht/ Not specificed tolerance accord
5 DS/ISO 2768-m A3
R\ Jovert beskatienncaisurtace properties sheet
4 No 1/1

Hedensted —1
Gruppen |y

zzzzzzzz

210183

Description

Valve assembly

Description:




Conneckt to valve with @6 air tube.

50-60mm pieces.

PARTS LIST

ITEM|QTY|PART NUMBER DESCRIPTION
1 2 10204016 Bolt.unbraco cyl 4x16 FZB
2 2 11508000 Nut M8 FZB
3 1 1215172 Cable 3m Sub44 VM10 90gr
4 1 1215855 T-piece outs. @10 x 10mm
5 7 1215860 Y-connector @6mm
6 4 (216748 Plug @6 mm
7 1 (30168 Shield for VM10 valve
8 1 (30302 Valve solinoid 16-stations
9 2 182104000 Washer M4 FZB

Brea

Alle kanter reifes

e all edges

Conneckt to valve with @10 air tube.
50mm piece.

sc: Ikke angivet tol

ing to:

hoetsize
A3

ale: lerancer int. Not specificed tolerance accord
1:1 DS/ISO 2768-m
Hedensted /lff‘v“ Overl. beskaftenhed/Surface pro
l\l J

perties:

1/1

REVISION HISTORY

Gruppen No
e 21018a |
A Made 21-12-2012 MRH | z[~
REV DESCRIPTION DATE  [APPROVED}:: == Assembly VM10 valve for CC2010




PARTS LIST

PART NUMBER DESCRIPTION
1 1210189 Brace for filter
2 1 1210191 Air filter 0,01My
3 1 (216682 Stem reducer @10 - @8
4 1 1216386 Swirvel T-connector @10 3/8"
5 1 (215780 Swirvel elbow @10 3/8"

Alle kanter reifes
Brea e all edges

@ 1:1 DS/ISO 2768-m A3
% Hedensted /lf,"“ o ver. beskaffenhed/Surface propertes: Sheet
% Gruppen L \\"/ No 1/1
@ fPart No. IMaterial
s|_210187
New model 07-03-2012 : % Description .
Filter assembl
DESCRIPTION APPROVED £ Vi

REVISION HISTORY

Description:




PARTS LIST
ITEM | QTY | PART NUMBER DESCRIPTION
e 1 1 (210198 Splitter
2 2 210176 Mounting brace
o o e e o 3 | 1 |210178 Filter regulator
4 1 1210185 Sight feed lubricator
5 1 1210195 Insert
6 1 1210196 Cover for regulator
e 7 | 1 |210175 Quickclamp
8 1 1217051 Quick release coupling male 1/4"
9 2 216739 Plug male 1/4"
Q 10 | 1 |216537 Swirvel elbow @8 1/4"
11 1 1215940 Straight connector @10 1-4
12 1 215550 Gauge 0-10 bar 1/8" @40

Alle kanter reifes

Brea ke all edges
. 1.1 | DSISO2768:m A3
3 Hedensted /lfflvh 0 verfi.beskaffenhed/Surface properties Sheet:
‘§ Gruppen Sy "/ No 1/
géé g PartNé10188 [Mate rial
A New drawing 07-03-2012 LL 3] )
REV DESCRIPTION DATE | APPROVED|!; & [—ruer requiator unt
REVISION HISTORY i




Parts List
ITEM | QTY PART NUMBER DESCRIPTION
1 1 30385 Guide for pawholder
2 1 30380 Angle bracket for pawholder guide
3 2 111408020 Hexagon bolt m8x20 FZB
4 2 82108000 Washer M8 FZB

Alle kanter reifes
Breake all edges

rSca\e. Ikke angivet tolerancer iht./ Not specificed tolerance according to: [Konst./Designed:
. DS/ISO 2768-m
;é S Hedensted I/I r)\ (Gvertl. beskafienhed/Suriace properties: [Tegnet/Drafted:
e ; Gruppen |—T& KC
E 3 S [Fanhor [Udioetint Unfoiding accordng o [Material: Date:
Eg § 30381 15-05-2004
£5 0 [Description:
e Assembly curve for pawholder left
REVISION HISTORY Sﬂﬁ
REV DESCRIPTION DATE APPROVED |é "
A Made 19-05-2010 kc iost gemt affLast saved by: KC IS\dggemVLmseved 19-05-2010 Isnsemze A3 Isheét 1 /1




Parts List
ITEM | QTY PART NUMBER DESCRIPTION
1 1 130380 Angle bracket for pawholder guide
2 1 130385 Guide for pawholder
3 2 182108000 Washer M8 FZB
4 2 11408020 Hexagon bolt m8x20 FZB

Alle kanter reifes
Breake all edges

Tocae: ke angivet tolerancer int./ Not specificed tolerance according to: [Konst./Designed:
. DS/ISO 2768-m
zé 2 Hedensted p— Deskaffenhed/suriace properies: [TegnetDrafted:
B Gruppen |—T& KC
EE 3 [PantNo- et/ Unioang sccorang 0. JMaterial: Date:
Eg § 30382 15-05-2004
£ 1 [oescription:
Bg e Assembly curve for pawholder right
REVISION HISTORY ;ﬁ g
REV DESCRIPTION DATE APPROVED &~
A Made 19-05-2010 kc sidst gert afLast saved by: KC Jsitgemitastsaves:19-05-2010 Jsreetsze: A3 Jsreet INE




Mounting:

1) Remove the lock from the lid.

2) Mount the label. Hole for lock in label and lid must be in line.

3) Mount the lock again.

4) Make the holes in the lid according to the markings on the label,
and other holes according to drawing.

5) Mount the components.

PARTS LIST

ITEM PART NUMBER DESCRIPTION
1 30119 Electric mount CC 2010
2 30834 Label for CC 2010
3 | 0,25m |475910 Flex hose 15mm SPS 15
4 600100 Emergencystop button ZB4BS844
5 | 0,15 m [600155 DIN rail
6 1 600164 Push-botton red ZB4BA4
7 1 600176 Switch component ZB4BZ101 1NO
8 1 600302 Box metal 300x400x150
9 1 600335 Push-button XB4BA51 Yello
10 1 600340 Push-button XB4BA61 Blue
1 1 600355 Light XB4BVB1 24VAC/DC white
12 1 600358 Safety switch 20A Kpl Black
13 1 600359 Zero-concact for 20A switch
14 1 600367 Cabel for T7A Panel, CAB103/3m
15 1 600375 Contact block ZB4BZ104 2NC
16 4 600465 Cable gland M25
17 4 600480 Nut M25 polyamid
18 |0,250 m|600485 Cable duct 85x47
19 600490 Cord HO5V2K 1x0,75 d. blue PVT
20 600495 Cord HO5V2K 1x0,75 White PVT
21 600510 Cord HO7V2K 1x1,5 G/G PVT
600530 Pin/Iso H0,75/14 902123 P500
1 600540 Pin/lso H1,50/14D P500
8 600550 Terminal block WDU_2,5
1 600555 End plate WAP 2,5-10
2 600590 End bracket EW 35
6 600632 Cable shoe 1,5-2,5 @6
40 |600685 Panduit Label for Laser
1 600812 Label sheet 5-0 47339 blue
1 600814 Label sheet 0-5 47339 red
1 600922 Touch 7" operator panel iX T7A
1 600940 Label sheet 5-FWZ 52306 1-10A
1 600947 Label sheet 52306 MRK21-30A
1 600990 Label sheet 5SMM X
1 600992 Label sheet 5SMM Y

Alle kanter reifes
Breake all edges

REVISION HISTORY

[oescrition

o B DS/ISO 2768-m A2
i | Sie |[=1@ T Ne 112
A New drawing 03-03-2012 KL HE] = e
B Electrikal components added 23-01-2013 MRH 1 ‘é 600303
C Changed to T7A HMI 05-12-2014 KL = -
E DESCRIPTION DATE _|APPROVED|! ¢ Cabinet assembly 300 x 400 X100




PARTS LIST
QTY |PART NUMBER DESCRIPTION
1 206731 Secur. modulel 24VAC/DC Cat3
1 207960 Freq converter SKAQ,37kW
2 207961 Low Leak filter for SKA
1 207978 Freq converter SKAO,75kW
2 207980 Break resistance for SKA
1 30109 Electricity instalation CC2010
17 |600112 Terminal block DLD 2.5/35
1 600125 End plate AP-DLD nr 131766
1’0‘; - ggglgg glr;\’frsaﬁm"ecmr Q10 no131310 3x 400mm cable duct 85x47
2 600156 Bracket 45deg for Din rail
2 600288 Contact.LP1K1201BD 24VDC 4-5mm Distance for lid
1 600305 Electric cabinet 700x500x250
1 600313 PLC FX3G-40MR-ES O yo i
1 600314 Additional modul. FX2N-8EYT-ES
1 600408 PLC FX2N-2DA 2 OUT =
1 600420 Socket PC16/2 2P 16A DK M/J @ @ \@
22 1600460 Cable gland M16 e EE ]
7 600465 Cable gland M25 @ Y= =
22 1600470 Nut M16 polyamid N
7 600480 Nut M25 polyamid
1,70 m |600485 Cable duct 85x47 E — LILLIL
50,0 m |600490 Cord HO5V2K 1x0,75 d. blue PVT 3
12,0 m |600495 Cord HO5V2K 1x0,75 White PVT ‘g
8,0 m |600500 Cord HO7V2K 1x1,5 Black PVT g
5,0m |600502 Cord HO7V2K 1x1,5 Blue PVT s
7,0 m 600510 Cord HO7V2K 1x1,5 G/G PVT ©
13,0 m |600515 Cord HO7V2K 1x2,5 Black PVT E
2,0 m 600520 Cord HO7V2K 1x2,5 L.Blue. PVT 53
3,0 m |600525 Cord HO7V2K 1x2,5 G/G PVT ©
550 |600530 Pin/Iso H0,75/14 902123 P500
40 600540 Pin/lso H1,50/14D P500
15 |600545 Piniso H2,7514T P500
16 |600550 Terminal block WDU_2,5
3 600555 End plate WAP 2,5-10
18 |600560 Terminal block WDK 2,5
1 600565 End plate WAP DK 2,5
2 600580 Cross connector WQV 2,5/10 10P
2 600585 Earthing terminal WPE 2,5
6 600590 End bracket EW 35
1 600615 CEE Wall intake 5P/16a/400V.
1 600620 CEE Wall outle 5P/16A/400V o
6 600632 Cable shoe 1,5-2,5 @6 N
1 600665 Earthing terminal 11 Pol =
600 |600685 Panduit Label for Laser
1 600812 Label sheet 5-0 47339 blue
1 600814 Label sheet 0-5 47339 red
2 600930 Socket for RXM2, RXZE2S108M
2 600935 Relay 12A 2C0_RMX2
1 600940 Label sheet 5-FWZ 52306 1-10A
1 600945 Label sheet 11-20 5-FWZ 52306
1 600947 Label sheet 52306 MRK21-30A Deliver part 27 in box loss.
1 600982 Label sheet 5- L1L2L3+N+PE Is mounted when cables are connected.
1 600990 Label sheet 5SMM X
1 600992 Label sheet 5SMM Y
1 600993 Label sheet 5SMM U1 V1 W1 A New drawing 03-03-2012 KL Alle kanter reifes
2 |601035 Auto. fuse 16A C 1PtN B 45 deg angle added 09-03-2012 KL el
1 |601040 Auto. fuse 6A C 1P+N c . tI_Deslcriptions adtdetfj o gg-g ?-ggg M%H o 7C 135 DS/ISO 2768-m A2
- D etrical components adde -01- HA n oremosammensamimorprpenee e
1 601100 Automatic fuse. 16A C 3P+N E | Broak resistance moved from 250 to 280mm | 03.04.2013 | MRH —— No 13
1 [601275 Power supply SPD24061 D 2 pos of M16 Cable glands added 18-01-2013 LL 600932
F 1 M16 Cable Gland added 03-04-2014 MAC ™™ abinet assembly - Combi cut
REV DESCRIPTION DATE APPROVED i ¥
REVISION HISTORY




B(1:3)

(e
621
B
505,5
424
5
20 2795
21
172
52,5
e,
&0
50

10

!

0101000 10101010 @ ©|© @)l@) @)
kLA LT (1 = = o] i —
== D(1:3)
(OfCTOYOT (O TOTOR )
®®eeee®
12 12 48 49 58 57 57
Alle kanter reifes
Breake all edges
ﬂ6‘ 1:3,5 DS/ISO 2768-m A3
Hedensted N Overfl. beskaffenhed/Surface properties: sheet:
Gruppen % No 2 /3




30 35 35,25)25,25,25,25,25,25, 50 50 35

Break resistance mount-Break resistance mount
(1:5)

40

74

40 | 35| 35[25[25]25]25]25]25]25]| 35| 35 | 35

© 0 cc?...... O © ? ’

Yobddd

280

Alle kanter reifes
Breake all edges

46

108

HEDENSTED GRUPPEN A/S

A6 |

1:35

et tolerans o L ot speciod lerance accaraing o
DS/ISO 2768-m

eeeeeeeee

A3
Hedensted overn beskatfennedsSurface properties: ~ [shest
Gruppen No 3/3
nnnnn i atera
600932

nnnnnnnnn

nnnnnnnnn




Jeysa

LV-%1L5S€-9950-S00 1S-9950-Sd0 sish Jjo sided
o 0L0¢ 4ndiquo)
QS6€6-€V  ~0j *4543
‘Hay
ad 0L-01-LZ W €EE6ET99 'AS ISNICO 0SeSS 1€ FINIPACIAH
o [oa [ St oo % i, NAHOHON @
ad a-9-1 ubBy, WOJIEH
. e 1 s
[N A A A A A A A
el IS %_m mu?m %_m mu?m %_m %_m %_m _
V2 wi/lV= 2, w/hz w [ w /1IN TV s [V JIV=z
|
I KA " e tA A Y q I e R ) A7) v LA
%ol % __ e 1w ___ | o0 ____ __ ool oo ____ 8 0 ___ ___ 9| @ o8 j98 98 |w s  |®
OLWA

[ (o) L1o,

A
4
9
B - ot || — B o o | o |/
- LS O Wy )
N 9N
. ') \
e " € mo.
1ZA o | g
Ve AV L] a AV 9ZA ) €ZA oLy [4
o T E-E L 6 seh 0ZA
€EA
7 4nomeyd Y jnamey 4no umop/dn 1 %00q631
sooyba sjooyba
JJoddns ybi) 4 yo0gba]
: umop apeds

+91 LSRUIENIS

pioymod 1ybiy e
ploymod umop/dn yooyjie |




ODS-0566-S1

SN\
v NORPRGREN
/S
Hedensted Gruppen A/S

Drawing no. ODS-0566-35314-A1 Date: 29-6-2010

Parts of list ODS-0566-S1 Design: Peter Damsgard

Drawing Combicut 2010 A4-10774

Item [ No. |Descreption Norgren ldent. no.

1 1 |Cyl C1 PRA/182032/M/320
2 1 |F-Mounting QM/8025/25
3 1 [L-Mounting QA/8032/24
4 1 |Swivel C02470618
5 1 [Banjo flow control V20 C0L510618
6 1 |Valve V19 R07-100-RNEG
7 1 [Bracket M/P71273/3
8 1 |Gauge M1 18-013-011
9 2 |Swivel C02470618
10 1 [Mounting nut 2962-04
11
12 1 |Cyl Cc2 PRA/182040/M/500
13 1 |F-Mounting QM/8040/25
14 1 [L-Mounting QA/8040/24
15 2 |Banjo flow control V23-V24 COK510628
16
17 2 |Cyl C3-C4 RT/57225/M/50
18 2 |F Mounting QM/57025/25
19 2 |Nut M/P1501/89
20 2 |Straight adaptor C01250618
21 2 |Banjo flow control V25-V26 COTA00618
22
23 1 |Cyl C4-2 RM/8026/M/80
24 1 |F Mounting QM/8025/25
25 1 [Banjo flow control V32 COK510618
26 1 |Swivel C02470618
27 1 [Silencer 100110600
28 1 [Swivel Y adaptor C00820600
29
30 1 |Cyl C5 RA/192032/M/80
31 1 |Nut M/P1501/89
32 2 [Banjo flow control V21-V22 COK510618
33
34 1 |Cyl C6 RT/57225/M/50
35 1 |Nut M/P1501/89
36 1 |UF-Mounting QM/8025/32
37 1 [L-Mounting QM/57025/24
38 2 |Banjo flow control V33-V34 COTA00618

21-6-2010 Side 1



ODS-0566-S1

39 2 |Swivel Y adaptor C00820600
40

41 1 |Cyl C7 RA/192032/M/20
42 1 |F Mounting QM/8025/25
43 1 [Nut M/P1501/89
44 2 |Swivel C02470618
45

46 2 |Cyl C8-C9 RA/192032/M/25
47 2 |F Mounting QM/8025/25
48 2 [Nut M/P1501/89
49 4 |Swivel C02470618
50 2 |Swivel Y adaptor C00820600
51

52 2 |Cyl C10-C11 RA/192032/M/20
53 4 [Nut M/P1501/89
54 4 |Straight adaptor C02250618
55

21-6-2010

Side 2



Jeysa

- - SI) Jo slde
ZV-4LL5E-9950-S00 £579950-500 451150 S4J8d
b 0L0Z 4n31quo)
QS6E6-€Y  0j °§s43
“H3Y
ad -2 ey €EE6ET199 'AS 3ISNIAO 0SS 1€ FIAIINTIAH
w Tora | o Biver e 22 % S NSHOHON @
ad 0-9-1 ‘ubay, Ydahign
o\ - - - - - - —— "
A A JAY A A A
%_m %; %_m %_m %; %; %P
_ wi/ IV w1 w1V /(T [\ w1\ w{/ [Tz
|
T e (4 I - I L 1V T oea T UA 0T oua g1 an
_ | e | |m 4g| |18 | | 99 wo| [ 98| log
(1
z 1
A a2 — L2
O LEA 6ZA gen I e
8y v — v
AN
RN
AN
- o
Tl 213
N , 0 |, 5 | ES 9€N
— — &) LEA x| O
L& : b
0EN L 8ZA L
O
Sy
7 inameq udng d {NIME4 UIn|
950)2 300K |IB| UMap 341Uy,
uj Jayjodjie |
sjooy Apog

pioy Apog
v

143 yajauys




ODS-0566-S2

ST\

‘1‘;57' NORPRPGREN

Hedensted Gruppen A/S

Drawing no. ODS-0566-35314-A2 Date: 29-6-2010

Parts of list ODS-0566-S2 Design: Peter Damsgard

Drawing Combicut 2010 A4-10774

Item [ No. |Descreption Norgren ldent. no.

1 1 |Cyl C12 RM/8026/M/125
2 2 [Banjo flow control V35-V36 COK510618
3 2 |Swivel Y adaptor C00820600
4
5 1 |Cyl C13 PRA/182040/M/80
6 1 |F-Mounting QM/57040/25
7 1 |R-Mounting QA/8040/27
8 2 [Straight adaptor C02250628
9
10 1 |Cyl C14 RA/192020/M/25
11 1 |Nut M/P1501/60
12 2 [Banjo flow control V37-V38 COK510405
13
14 2 |Cyl C15-16 RA/192032/M/80
15 2 |F-Mounting QM/8025/25
16 2 |Nut M/P1501/89
17 4 |Banjo flow control V28-V31 COK510418
18
19 1 |Cyl C17 RA/192025/M/25
20 1 |F-Mounting QM/8020/25
21 1 |Nut M/P1501/60
22 2 |Swivel C02470405
23
24 1 |Cyl C18 RA/192032/M/50
25 2 |Nut M/P1501/89
26 2 |Swivel C02470618

21-6-2010




Jeysa

EV-%1L5E-9950-SA0

“Ju ubay

40y *ys43

€5-9950-Sd0 4s 40 S}JEd
0L0¢ 4nalquo)

o 0-9-62 | ubey

od 09t | ubey WOJIEH

EEE6ETI9
11109198
991vi6hdy

‘AS 3ISN3@0 0ses T€ FIAIIATIAH
‘1STIL 18€8 JEP NINAVALSATIINY
A3TN3H 0€42 81 MIAANNTNILSIA

NIHOHON @

K1ddns Jie uiey

(7]

N
O+

>
vV OIWA TIL

LV OLWA 111 >

LS E R

O
€OW
@\._mu__cv:_m._.

d 2Jluie]

ol

abn 9g
3bn 99

‘ \@
|
99 LOW

RO

Jojouw 3Iuy

mojg med




ODS-0566-S3

JA\

‘V’

) NIORGREN

Hedensted Gruppen A/S

Drawing no. ODS-0566-35314-A3 Date: 29-6-2010

Parts of list ODS-0566-S3 Design: Peter Damsgard

Drawing Combicut 2010 A4-10774

Item | No. |Descreption Norgren Ident. no.

1 1 |Air Motor MO1 LZB22A049-55
2 1 |Silencer T40C1800
3 2 |Straight adaptor C02250618
4 1 |Straight union C00200600
5
6 2 |Air Motor M02-M03 LZB22A049-55
7 4 |Swivel C02470818
8 2 |Swivel C02470828
9 2 |Silencer T40C1800
10
11 1 |Valve V17 V60A413A-A313J
12 1 |Connector M/P43313/3
13 1 |Swivel C02470818
14 1 |Swivel C02470618
15 1 |Silencer T40C1800
16
17 1 |Valve V18 V61B413A-A313J
18 1 |Connector M/P43313/3
19 2 |Swivel C02470828
20 1 |Silencer T40C2800
21 2 |Swivel Y adaptor C00820800
22
23 1 |Valve V19 V60A413A-A313J
24 1 |Connector M/P43313/3
25 2 |Swivel C02470818
26 1 |Silencer T40C1800
27 1 |Swivel Y adaptor C00820806
28 2 |Swivel C02470618
29
30 1 |Plug Male 234110028
31 1 |Adaptor 4215-08
32 1 |Filterregulator FR B72G-2GK-AL3-RMN
33 1 |Tamper resistant 4255-51
34 1 |Gauge 18-013-989
35 2 |Plug Male 160050028
36 2 |Quikclamp and Wall mount 4214-52
37 1 |Quikclamp 4214-51
38 1 |Porting blok 4216-52

21-6-2010

side 1



ODS-0566-S3

39 1 |Straight adaptor C02251028
40 1 |Lubricator L72M-2GP-ETN
41 1 |Swivel C02470828
42

43 1 |Swivel Tee adaptor C02671038
44 1 |Stem reducer C00231008
45 1 |QOil removal filter FF F73C-3GD-ATO
46 1 |Swivel C02471038
47 1 Union Tee C00601000
48 1 |wall mounting bracket 4424-50
49

50 1 |Valve V1-V16 VM101602172
51 2 |Plug @6 110040600
52 1 |Cabel 3 m D Sub 90gr. V12088-E03

21-6-2010

side 2



0L0Z-90-20 71,02-¢,-50 Jdg LD - B
q’ - - oiopg e 08LL68SL (S7+) “XD4 = 791685 (G7+)
n-a-9, - “ 03LSNIAIH 22L8-X0 ‘Gl [3A31f8A
- 0eX4 L0 SL0Z2 ih] 1gWwo)
Az #m:mm% _C>Uczmﬁori \jQij raEQQ ZM&&D&@ DM%WZMQMI
m T W LX) ! LXL
[ ' | oo '
| 113%30S ! | 13205
L TR T=TG TG = enws) 330 , ”EMENEEHEEU 3100 333
e e A L ! bebedmboor-vV9-10d S
, Lo
| 31qm3 7r g zr_ oo
| L Ww §'gxg T T——
| Lo I
h o Lo
| SRR o
| o oo £5200€8152
= e , AR Av =i %N%;MEZ
- ! L+ eund syojousdo 9 RN :
73 M44% 94l | ! , ! , ! Ul 1100 SISSDY) WH,N,QFLZ 4150
| | AR IR
| | AR I
7 h B AR
| | o AR
| | AR AR
R S S N A A N T T IR
fNA d 0/A WU S F Col oo
SO 3T U0 ST Ty o
oS 9079 U0 57 R o
e ¥301 U0 5 R |
L'¢ 17 WID1g ww S e
oL 6 I L 9 S ¥ € Z L




1L0Z-£0-10 7,07-)-50 00 RELTE ;
/- — iy T 0811685L (9+) X04 EL685L (Gh+)
‘NSN-NTNW:& DEX47L05L0Z~1N) Uo7 03LSNIOIH 22L8-Y0 ‘gl [aaa3A
n Hyauba | E>mEv_w.3._n_ 102HJ3A SUIDW ZM&&D&@ Dm._.mzmmm_l_
PamalysS ww QL X ¥ :31q01-Jojop
i NOILJANNOJ V1130
e, . W SL°O
_ | SIXD DIIJJBA
' Joj Jojoly
. 3ynJg
| 9L EWe
k4
00 1S d Anyap asoajad aypJg-}sod 3903 70
00 05 d ADY3p 3SD3134 3Y0Jg-3dd i 5L°0%e ' m = BnaEuEwaww
VL 6Y d Aauanbadj A1ddp axpug e LX— A_u L X~ E 3
= ey
0l 8Y d £3uanbad) 3spa)3d 3YDlg f_oﬁﬁ_ww%,_a%_mwm :
- !
0'¢ Ly d juaddny fyddo axoJg - iz [
9L
0's 9% d JU3ddnd 3spajad ayoJg D =
AN o Ul
oL v d Jsooq afojjon A3uanbadyy moq ,m.._._ 3
3
+
1y S€ d €6 10ULJ3} ynding SMg U0 ST
0l L€ d 13313s apow doys g WU 57 SLO00ZLYNS
0°0 0f d 13313s 3pow dwpy J0J0U D3N J3A
J3§114-14y 1DUJB4UI §28UU0ISIP 0} no dDYy INg cene
1100 9 d Z1 4ndu Boyouy ,
REN) o d J311044U03 3YDJg — =JE S
Py e | =
Al ol d $S3J3D J3)aWndDd m
0'0€2 80 d 1104 “wou Jojoj : adl INT 1
0'07€l L0 d Wdd J04ol ¥ILTH W3 | Leng
£219-002Y
0"y 90 d JUB4NY Jojoi u_a_ N[ 1
Jd'AY S0 d uol}oJdnbijuo) _
BT R S } -~ L9
£0 40 d UoljpJaalsg i byl e _ 59
€0 €0 d uoI§0J31333Y ) _ D3
A : | N 99
0L 20 d ZH XDl _ 99—
_ )
07 10 d Z4 Ul | N
SILON | SONILLIS ¥ILIWVAvd NOILYNN 4313V HVd ! W_mﬂh o
A G =2
vum | dwa] + MO AUl IF .
A 5y I B O 72 N - " e
Ve ¢ EITRTVR) N o
Ve<q woguu sz e O
e o gz oo O
Vo< Zr duL + o M wogun gz 7 O
oL _ 6 8 L 9 s € z _ L




1L0Z-€0-10 11,02-2L-50 +Jdg X0 - N
9 sl € wams ol e 0816854 157+) 03 - $ATL6gSL, (59
2T 0EX4L0-CL0Z- 1N 1010 03LSNIOIH 22L8-Y0 ‘gl [aaa3A
™ ‘jauba E>mEv_w.3._n_ S}IU SUIDW ZM&&D&@ Dm._.mzmmm_l_
PsmalysS ww §°) X 4 :31003-J0J0)
i NOILJ3NNO] Y1130
(pasn jou) 16 d AD)3p 3s03)3J 3)DJG-1S0d M_vxw \“H__:m_ﬁo
. 40} JoJo
(pasn jou) 05 d ADYap asp31ad ayoJq-add N €NE
3 3
oL 7 d 1sooq abojion A3uanbady moq 3 >
wyo 08 0806-0¢¢l 31003 7(-AJ
J0JSISad 3)0ndg ww o‘Lxy
an LY d 133135 3pow 36n4oA YHE / :
0 1€ d $3313s apow doys
° |2
. v 3
00 0t d 13313s apouw dwoy v 5
3
4700 9 d Z1 4nduy boyouy * e
SIp 2l d Ja110J4U0d 3yoJg »omwooeoww«:v_v_m
Ene-
A oL d $53330 J3JaWDJng
Jah14-14Y 10uUdajul JI3uuolsip of jno doyy Nnd
0°0€C 80 d 110A “wou Jojol “_..._...._ = m =
pnge g 0 X =
0'0%ElL L0 d Wdd JOJOW m__n__ _ . _ _Z
'l 90 d Ju3N3 Jojol ! Y314 W3 | Zne-
£219-002Y
dd'AY 50 d uoljnJnBiyuo) u_a_ [N] 1
. oL'e
10 40 d Uoljpua)adag _ Lo | duwal + 3O AUl
U R O _ L9
10 €0 d uoljnJ33IIY s o e | N
|
08 20 d ZH XD} r 2 _ ~ g9
_ 9N9-
0y 10 d ZH Ul _ N
|
SILON | SONILLIS ¥3LIWVAIYd NOLLINNS ¥3L3WY4Yd _ Nad v o1
| A.LA £
V<o . <o
0L/ T i - V3w R £
VIS ¢ amg LW 7 NS 0
VI<q Y30V U0 G'Z g oe
P0G 0 €7 AR
oL 6 8 L 9 s v € z _ L




0L02-90-20 7,02-21-50 *d0 RELTE ;
9z N Y - S T 08L1689L (G+) XD iﬂ%ﬁ (Gf+)
ﬁow-ﬁ-mmﬁ 0EX4L0-CL0Z- 1N 1010 Q3LSNIAH 2248-)0 ‘sl [3Afap
L :jaubia| E>mEv_w.3._n_ Jamod Jan e ZM&&D&@ Dm._.mzmmm_l_
N 4. ............................ 3 TS |_* T agl o

_ _

| |

| 2/9 Id 1ZZDADg 0)4D) |

: 435205 10942 0dS _

[ LNy- Y §'Z-K 09-A"C _

_ £vy- _

| =13 = _

L o B + N T 1 |

_ '

. _

¢ —— e —

Y9 N+dl
= 3sn4
44 AV
Va<THaN SN U0 5270
Va<Thvze 3N UU 5270
v”m N 3amg uw G, amq uw ¢ N Qum
Va<ve Y30V UL ¢ EEI N A S NS
oL 6 8 L 9 _ s v € z _ L




0102-90-20 7102-24-50 00 Ol
9’ - q — P T 08L1689L (G+) XD iﬂ%ﬁ (Gf+)
A2 DEX4m10-5,07 I -1GUI0) Q3LSNIAH 2248-)0 ‘sl [3Afap
L :jaubia| E>mEv_w.3._n_ \Sn_n_:m Jld ZM&&D&@ Dm._.mzmmm_l_
S < o

_

|

W0J O4 LNO-| 433uuc] pasn st [N0-A JI Tl ¢ 8 mw _

JeNexd =1 Uh LA mw 0/S3-8h07-96X4 _

— |

CINO=A| ¢LNO=I| ZWOJ |LLNO-A| LLNO-I | LWOJ S/S N T 1 _

I _

I B N

VOV <—3ji0y +Boyouy ENVINUTICTAR]
oL ‘1Jap +boypuy 3mQg wWw .70
VISTaN SR WU S0 AN < O 7
VOS<hnz ag UL 5,0 Az < O
anq ww g7 VN Ov#
PO UG el < 07
oL _ 6 8 L 9 v € z _ L




0L02-90-20 7,02-21-50 ~dQ) RELTE ;
X ool 9 e v %0 w0 e OBLLBBSL [57+) X04 - 73CA685L, (514
2T 0EX4L0-CL0Z- 1N 1010 03LSNIOIH 22L8-Y0 ‘gl [aaa3A
L :jaubia| E>mEv_w.3._n_ 4nadn >ucmemEm_ ZM&&D&@ Dm._.mzmmm_l_
£t £t L9
9l €T 9l €T 99
ars ars ars
VLSRN 3IIUR WU 5.0 A S Oa
Vi<-qg-— = —"—"—"—- B 772/ et s ey .4|.|.|.|.|.|.|.|.|.|.|.un_|A 0L's
id
g L0ZiM Ld1 g L0ZiM Ld1
1n3Jpbaawl HnaJibaawl IV-SdX
[ o [ ] ow- F134 AL34VS o9
Lno 41 (4L 7¢+ | 1Sd 1Sd 12N ¢+
= =< =< =< > >
~ +~ N - N -
~ w
VL MO “msBaaw] ETTAL)
LX- LX=
A_w/ A_UE L0£86 AdZ€Z +
; 0L 7867 +
N s . WE 798 1yS8z
= /9 ™~ N doys'bBuswy
x D2 I N S A-g 7759
N
. ~ =2 = 31903 70
Vi NORTaENERNEITE] ERTTTTYA) : ; ww g/ 0XYy
b 4
Zx-  IX-
~ L0£86 AdzEz +
0l 7Y547 +
Sog |wey |8 ~ 1 TR bl
A N ¥ @m 1’289
N N
A A = - = =S
9 9
® @ - -
I +
“ “ 3o 71
LT wusioxg
LX- LX-
1 +
S Wl 5270
) 3HUN WU G270 ]
Vi<Tfzx Mg WU 50 ¢ 72N
oL _ 6 _ 8 L 9 v _ z L




0L02-90-20 71022450 90 RELTE ;
9¢ - L — oo 5 5P S1saN 081168L (S¥+) XD - ¥97168SL (G7+)
a9 9EX4L0-SL0Z~ 1M 1GU0) 03LSNIOIH 22L8-Y0 ‘gl [aaa3A
L :jaubia| E>mEv_w.3._n_ LX=0X m_«_._n_c_ Jld ZM&&D&@ Dm._.mzmmm_l_
indul 1d N/S3-4N07-9€X
7
g v P %0 gw vy 30 N34 gw v w0
y3jadis Japoaus y3J344s Japodu3 yayms Aduabuawy 3Jiuy Japoau] ajiuy Japoauy fauabuawy 10314J3A  JBPO3UY \031L4BA  JBPOIUT
LX 9Xx X X £X X L X 0X
ST T T T T T T A AR e L2 Tk R B B B R "D B
V8<van _ _ ENTINTITA _ rn s o9
V8<Tze _ _ 3M WU .70 _ g S 00
V6<~ g M Ban . : amQ 0l G0 “ MO BN R NEITE) Q.o
_ \ amq ww g/°Q \ MO ‘MsBaaw3 09
| | |
| | |
| | |
_ _ _
ok Boh R O SN S S A
Lo _ R R _ A
I _ RN _ T
2 8 = & | i 2 8 E 2 | g & = 3
i) \m = = ™ 'm = = ™ M = =
_|A = mo= _ _ = = m = _ _|A = m =
IR i R | BRI
m m m
i P L L i P L L N i P O L
P X = I + = P X I + X = = I +
2 2 32 2 2 32 2 2 2
N @ = N @ > N @ >
8L oL L
y3adys Japoaul 3Jluy JBpeIu] 10214J8A JBpOIUT
oL 6 _ 8 L 9 _ s v € _ z L




0L0¢-90-20 11,02-2L-50 +Jdg X0 - N
% owd 8 wume 5020 0y S0 08IL68SL (57+) 404 - 1921685L (57+]
2T 0EX4L0-CL0Z- 1N 1010 Q3LSNIAH 2248-)0 ‘sl [3Afap
L :jaubia| E>mEv_w.3._n_ LIX=0LX m_«_._n_c_ Jld ZM&&D&@ Dm._.mzmmm_l_
indul 1d 1/53-4H07-6X4
umop umo dn TIENIES 3Juy uojJngysnd no
aJiuy $S043 apnds apnds 3JUaJ3)3Y ERIENEIEN 42JIMS}00 3sdanad 0IpAA syjooyhal
LLX 9L X SLX 7L X eLX AR LLX OLX
Vo<TmzN X TTRANY AN S Ok
Vo<Tiz+ Mg U 5.0 s~ Ok
71 T T+ 71 T T+ 71 P T+ 1 PP VX 1 DT VX 4 T X 4 T X7 1 P VX
N A LoV e N N o Lo
P P IR . Do Do egmzo o0 agmzr GG
Lo Lo Do Do Do T wwsioxg 7 owwgloxg o
P P Do Do Do D b b ax- Do
[ [ o Lo Lo v % o
FWW VWW WWW FW@ FW@ ww WWW
zEs 31 4 EEs ZEs L oy BB
. - umop . - umop - 7 : 0 . TRICATLN : 0 . 3IuY * YIMsjoo4 10J1J3A - 7 1no
V_ON_M 3y SS04) W_ON_M apnds W_ON_M dn apods m V_ON_M yyIms'Jay W_ON_M yayIms' )3y ' / 758 /lu_. €S8~ w_oN_m syooyfiaT
O A 6s8- O F| ess- O A Lss- P34 | 958 P34 |58 Dl O A zs8-
oL 6 8 L 9 S ¥ € Z L




0L02-90-20 7,02-21-50 +JdQ) RELTE ;
9c . 6 0 3pIS oI0DIUILY RS 08L1689L (G+) XD iﬂ%mm (Gh+)
ﬁow-mrlwwzmm 0EX4L0-CL0Z- 1N 1010 03LSNIAIH 2248-M0 ‘Sl [3A31(3A
L :jaubia| E>mEv_w.3._n_ LEX=0CX m_«_._n_c_ Jld ZM&&D&@ Dm._.mzmmm_l_
{ndur 21d 1N/$3-4WO7-DEX
V6~
umop dn ue}ing uoy4ng %0 pasod pasoyd ul
yooy)In | ALBITRET JELEN) dojs SJalJany| pouApog yooy)In | syooyba
LIX 9¢X SIA 1¢X ECX CX LEX 0¢X
Y NI AN s 08
W<+ 3Mg WU 5.0 e~ 08
71 P T4 X7 71 P T4 X7 0u P VK™ s B X7 T P T+ T P T+ 71 Pl X7
PN - e S PR
Do I aumzr ¢ . awgoizr Do
Lo Lo T uwsLloXg, T wwSL0xgL Lo
o s Lboc dboc o
R Dol & R R
s e i o E
58 E 58 uoyngysnd uoyyngysnd 58 E 2 2
- umop - dn 1353y 0iS - paso)d paso)l ul
V_ON_M oo W_ON_M 031BA >3 LS6 >3 956 W_ON_M pioyApog N_m %00y N_m syooyfia]
§
O F| 6s6- P34 | 8s6- L L O F| rs6- J | cso- J| zs6-
g Z+, dual + )0 AUl QHN
V<~ mmben w0 Tmanbaen < 0L
oL _ 6 8 L 9 s v € z _ L




A N B 08885L (57+) X04 ~ 1721685 (57+)
050 | _ S 03LSNIOH 22L8-X0 'Sl [3na1f3
T utor Jexd 10 50¢ 4 L) a60d Ajdu3 N3ddn¥9 a3LSNIAIH

oL 6 g L 9 Z L




10Z-10-LZ 7,07-)-50 00 RELTE ;
9 sl W s Lo o 0816854 (57+) X04 - 1971685L (S1+)
ﬁomé-ww:& DEX47L05L0Z~1N) Uo7 03LSNIOIH 22L8-Y0 ‘gl [aaa3A
L :jaubia| E>mEv_w.3._n_ EA-0A m_«_._n::o Jld ZM&&D&@ Dm._.mzmmm_l_
43 43pundy ARG
1j00ybaT 7 umap 3pods ZA
€9
N..ﬂ_ 8ALL N..ﬂ_ SALL -
P £ J3pund) L 12 dapundy
Do 4 Jooubat €A Lo SMd 143 Y31341S LA L LRl
“ ™ Bugwl ISy
Do N..ﬂ_ LAV o N..ﬂ_ AL [ Jem
Vo bl . Pl =
SRR e o -
_ _ : R
_ _ _ L8
! " : Dol
_ “ : L=
_ “ “ DR
' \ ' ' Wt
! ! : Lo
m m m B-
= ! ' L
= 2 S I
= = .N Jmx
e . w =
) LX- Ar LX= 4 LX-
3 S x|
Va<TrN ¢ NI AN s 06
VU< TN pgr < 06
bel NOB AR NEITE] 3Mq WU S0 NN NETE] 06
N A ¢ WO) LA L WOJ 0A 0 WOJ
35072 snd In3J13 In3J13
syooyba umop apods ZA Japunfa yaadis LA Ecmw,_msu 1SY icmw,_msu 1Sy
N/S3-UN0Y-DEXS
ndino 14 £vil-
oL 6 8 L _ s v € z _ L




W0Z-10-42 7,02-2)-50 0 RELTE ;
¢ 40 apis a - LD R TSETET 08116854 (S+) XD - 4971685, (Gh+)
2T 0EX4L0-CL0Z- 1N 1010 O3LSNIAH 22L8-Y0 ‘9l [3r3)3A
n Hyauba | E>mEv_w.3._n_ LA=TA m_«_._n::o J1d ZM&&D&@ Dm._.mzmmm_l_
0L) J3punky £ + 97 J3pUNA)
¥ inamod gA Jub) Jasoq no xooybal 9A
N..ﬂ_ 6A0Z -A/ N..ﬂ_ LAOZ
m 1LJ J3punf) 6 + 8] J3puUNA) Lo L] + 97 J3pUnA)
! 1 inImnd 6A pI0UMDd LA Lo 35012 Yoo | 9A
. Lm— -
m N..ﬂ_ 0LA0Z P N..ﬂ_ 8A0Z P N..ﬂ_ 9A0Z
m = PR e —
“ ! Lo ! “ g
: _ Do " ; 8
“ _ Do _ “ L
: “ Do “ : L=
. ' o ' . R
: ! Do ! _ PR
: _ Lo : _ D
w | o | w 2
N 1 ' N 1 ' N NN
' flev] W O ' f [P )
= & 55 = o e p.
5 2 2 = 2 S
e [ R ) ' Lo
b & 1x- & o1x- b & ux-
3 L 3 =
VST SIUR U0 S0 ¢ ¢ N S oW
V< NN Aze S oW
N T FNE AT M U0 S2°0 S0 i EEg < VW
LA 9A SA A £ WOJ
JyBld puo 1) ino as0)3
ANINDG 6A+GA PIOUMDG LA s00yB37 9A 5O0YYDL SA
N/S3-W0Y-0EX
ndino 14 €VZL
oL 6 8 L 9 _ s v € z _ L




W0Z-10-1Z 7,02-2,-50 Q) RELTE ;
9¢ . £l - oID UL Ty 081168L (S¥+) XD - ¥97168SL (G7+)
2T 0EX4L0-CL0Z- 1N 1010 03LSNIOIH 22L8-Y0 ‘gl [aaa3A
L :jaubia| E>mEv_w.3._n_ ELA=0LA m_«_._n::o Jld ZM&&D&@ Dm._.mzmmm_l_
13 Japundy
51D J3punf) uMop
H INJADG UIN] gLA 31U LLA
N..ﬂ_ ZSAEL- N..ﬂ_ EAEL-
917 JapuNA) L SNUIW 1) J3PUNA) L €17 3 217 Japunk)
1 4nADgd UINL LA b S A PRIS 2N %07 p1odApog oLA
N..ﬂ_ L'SAEL- m N..ﬂ_ 7A€~ m N..ﬂ_ ZheL-
J— e .
! m ! Lo -
! _ ! Lo LoE
m | m L S
Ke] ! ' ' . . “W
g = - B 2
= il Naal jp— =<
S 9 S =R =
e = = <! .S
= = m = S
' ' ' = =y
@ _ ! Co A
o 1x- o 1x- b ix- 5 4 1x-
= = = =
w N - <
V<N N NI ¢ AN S o
VI <z ENGRTIEIAG A S o
b NV NTaENERNETE] ETTRAD) OB NEITE] ol
ELA LA LLA OLA 7 WOJ
Bl pup 13 snuiw umop %307
ANIMDG UdNL YLA 3 43UIS ZUA 3 LLA p10uApog LA
N/S3-4N0Y-DEX S
ndino 14 £vel
oL 6 8 L 9 _ s v € z _ L




10Z-10-42 702-21-50 dQ) RELTE ;
9¢ . 7l - oID UL R TTSETET 0811689 (G7+) XD - 792}689L (G7+)
2T 0EX4L0-CL0Z- 1N 1010 Q3LSNIAH 2248-)0 ‘sl [3Afap
™ ‘jauba E>mEv_w.3._n_ LLA=TLA m_«_._n::o J1d ZM&&D&@ Dm._.mzmmm_l_
LOW *J04O
11 J3punA)
Jojouw Uy LLA up Jamediol gLA
N..ﬂ_ 7AYL- N..ﬂ_ AN
EOW + Z0W BWOJOH | 81 J3punfy Lo
sdojow 3jYYDL gLA 1 | umop ooy DL 9LA Lo
N..ﬂ_ VBALZ N..ﬂ_ EAYL-
. 5 P e
P o _ o
L Lo _ s
Lo Do _ -
Co v “ Lo
Do - : R
[ [ . %
Lo Do ; =
B . 3 =
B 5 < 35
= - = s
AruA | bX= A_UuA | bX= A_UuA A_UlA | 2
3 & & R
Ve <TRvaN EN TN ¢ ¢ ¢ N S o
VS <z 8T U0 S0 Az s O €
VAl <o Imantieng Mg LW 510 5o TmarEeng < OV e
LLA 9L A SLA N S WOJ
SsJojou Jojou umop Ul
3JINIDL LA BJUY LLA %00y UDL GLA  JBNOJYDL LA
MN/SI-UWO7-DEXS
ndino 14 £Vl
oL 6 8 L 9 s v € z _ L




1L02-10-LZ 10Z-2}-50 *dp RELTE ;
9 sl T o i S OBLLBBSL [57+) X04 - 73CA685L, (514
2T 0EX4L0-CL0Z- 1N 1010 O3LSNIAH 22L8-Y0 ‘9l [3r3)3A
L :jaubia| E>mEv_w.3._n_ ECA-0ZA m_«_._n::o Jld ZM&&D&@ Dm._.mzmmm_l_
]
461 By
. 3Jdnssadd Y3jadys 4owoiny 0zA
17dSl=
I M..ﬂ_ ZASL
L HoYq MDd 6LA
L XL Jus G
SN o
N Do L
3Jdnssadd yajnJys ajpway / 3o
- v v uaam}ag abupyd Jijowojino Joj
- v Lo 3AIDA DJ}X3 J0J Pasn S| 0ZA LNO
A_”.IA I rXI A“_”.IA I rXI A—‘.IA I —~XI
N X 3
V<N 3R U0 G270 ¢ ¢ ¢ AN s O
VO <TRze 8T U0 S0 A
VoI <o Iman g Mg LW 510 SO TmarEeng < OF 1
LCA 9CA SCA 1A L WOJ AN cCA LCA 0CA OA+
syooyba) 3dnssadd Y3jadis Joy
pasn JoN 14bn Buludop MoYq MOd LA 4ndino 3)10wa4/3)DKW
SS3-1A38-NZX4
ndino 14 €95l
oL 6 8 L _ s v € z _ L




0L02-90-20 1102-21-50 +Jd| R ;
VA B S S 08L685L (G1+) XD4 ~ 921685L (G¥+)
2T 0EX4L0-CL0Z- 1N 1010 O3LSNIAH 22L8-Y0 ‘9l [3r3)3A
n Hyauba | E>mEv_w.3._n_ LEA=TEA m_«_._n::o J1d ZM&&D&@ Dm._.mzmmm_l_
9¢
RN
g ,wﬂ_ %/ > qu e g _MM_ W > W__M W e
Qc < 3 o 2 < ac < 3 Q o <
gx g =+ 2 = 2 A ooz g = 2 Q a g
I T =) \ - +2 8 LEOOOCZLYNS RN \ a+350 SLO0OZLYNS
S m = NOoow 5 o5 3 S p = NOoow a = 3
E4838ss¢e g <°g 3 Jojou auy 28283833 ¢ =S 3 Jojow 02ILJ3A
Skhad=z>%& 5 <&5S £ne- SBad=z>5 5 <285 zenz
FRFREBE RE RaR|R FREFERERE Rl RaR|R
4m ﬂru
& &
W80LSZIZXd +
agcaveiXy
0214JBA
3YDJg
[ ]9
‘1Jap +boypuy ofm
amg uw 90 ajluy +bojouy Q.m
amq uw 5.0 SOl Ov.m
AN UM WW G470 AZN ormv
N+ Imag uw .0 XA Q.mv
NORTARNERNEE] amg uw 570 MO HMJpBasw] oSk
LCA 9CA SCA VAN LA+
dn umop
Jybly aj1uy H31 3jIuy LR ANENY 03I
SS3-1A38-NZXA
ndino 14 LYol
oL 6 8 L 9 v € z _ L




0L02-90-20 7102-2b-50 ~dQ) RELTE ;
9 sl Lb i o0l N 081685L (S+) XD4 - 49716851 (G1+)
igé-wwzmm 0EX4L0~CL0Z 1N 10 03LSNIAIH 2248-M0 ‘Sl [3A31(3A
n Hyauba | E>mEv_w.3._n_ 9/1 SUDI}I3UU0I HX] ZM&&D&@ Dm._.mzmmm_l_
++ ATVA —~XI AT+ +X —~XI n_w_ +X++ —~XI +d +VA +X vX%. + —~XI AV|ﬁ_ +X +VA Av_ + —~XI +d +VA +X +_ + —~XI
S e Y " A I A " CoT
B B L i I i R i T
Do a1g03 70 Do a)qm 71 Lo | R | SO | A
B e O _ 2 2 5 B _ 2 2 5 3 _ 2 2 5 3
Lo 1 Lo _ S _ 2 2 & =3 _ DR =
o L0 X L | o | IR | A
Lo = Lo _ [ S S _ S T _ [ S R
| o L Sl s
| e i P L L N i P O L i N VL IR
b o 12 1% z z & ' * z z & ' * z z 7z ' *
' = e .M 3 3 =1 3 =1 3 =1 3 3
N 130q xS = a2 2 = 2 = a a =3
; rMc IMS1004 031LIBA W_MN_M 1no N ® > N ® > N @ >
EAVAC N Ese $00u6a1 onL- snL- oL
v O F| 8-
m m Japolua wodj Japolua wodj
T SaJiM pasn-jou a}o)os| S3JIM pasn-Jou a}D)os|
y2J3dJs Japodu] 3JIUY J3polu] 1D3ILJ3A J3P0IUT
oL 6 8 L 9 S € Z L




@N 0L0¢-90-20 1102-21-50 +Jd|
4D 3pIS :0J0pJUld 6l 3PS BisaN
2T _ —
5 DEX4 10 SL0¢ 4nJ 1quo]
BENGE]] UADUMRIOd

9/¢ SuUoljdsuuol "JX3

08116854 (G7+) XD - 9716851 (G¥+)

03LSNITH 22L8-10 "9l fanaiap

NiddNyY 031SN3I03IH

=3 @\ @ P @D 2
g e85 2 e85 2 £8 2 z 82
e, m X 2 m X 3 M X 3 D X 3
paso)d paso)d ut umop - umop - - Ya5ad4s 3y
N_m poy/pog N_m )oouYIo | syooybal 3JIUYy SS0J) w_ - N_m 3pods w_ - N_m dn apods w_ - N_m Y3Iims:3y [GISIEN]
J| 56 | cs6- 756~ 658- O® F| ss8- ® F| Ls8- Pad | 958- 558-
oL 8 L S € Z L




9 oms| O e v 08IL68SL (1+) XD4 = 137)685. (S7+)
‘\SN-NTNW:& |.| N 03LSNIAIH 2248-M0 ‘Sl [3A31(3A
B s JEXI 0 500 AN ea | 9/e swoauwen i N3ddny9 03LSNIAIH
g, o Wb b o
3)q03 7r 3)qo3 71
LT wwsLoXgL L ww SL0Kg
A_v A_VX X~ A_V+ %VX X=
W uojingysnd uojyngysnd
umop dn 1353y dois
L 0337 B3 156~ B3 956~
656~ 856~ L
oL 8 L 9 Z L




@N 4D 3pIS ON

U 3pIS

0L,0¢-90-20

102-2L-50 +d0

‘040pJuldd

LZ  3PIS BisaN

710¢-21-9)
1313y

™ BENGE]]

DEX4 10" SLOZ™ 1] 1quo)

UADUYNRIOd

9 /% SU0I}I3uU0d "JX3

08116854 (G7+) XD - 9716851 (G¥+)
03LSNIAIH Z2L8-X0 ‘Sl fanafap

NiddNyY 031SN3I03IH

0L J3puni)
d {NIMDd 8A

N..ﬂ_ 6102

117 dapundy

1ub Jasn

S

63 + 8 J3puni)

L) + 93 Japunky
Ino o00ybaT 9A

N..ﬂ_ LAOZ

¥ Japuni)
1 300yBaT 44

N..ﬂ_ 8ALL-

L] + 92 J3punk)

€J Japunfy

22 Japunfy
umop apods gA

N..ﬂ_ SAL-

1) Japundy

1 inmMog 6A Lo 1 PouMDd LA o 35013 400U1DL A Do ¥ SooybaT £A Lo SMd 163 U13d1S LA
M..ﬂ_ ooz i P M..ﬂ_ oz i M..ﬂ_ 9A0Z b M..ﬂ_ LAL- Do N..ﬂ_ PAL-
D L@ beefeneanans @ ceeeoeaas L ceeeeeea- @ R RREEEEE F @ e 'S
“ : b “ : m ! ! m D
“ : b “ : _ “ “ _ =
' ! ' ' ' ! ! ' ' ! N
' . v : ' . ' ' . [—=s
! : b " . : “ ! : Do
' X X ' ' ' X ' ' X ' .m
_ _ Lo “ _ _ ! ! _ D
! ' ' ! ! ' ' X ! ' Y=
. ! @ o . ! " _ . ! Lo
' X — M ' . ' ' ' ' " —
_ _ a0 _ _ : _ _ : .=
- " = ! " _ = o o e
S e Co pes e 3 = = 3 RS
) 'm ' ' = = m =} im = e )
= = ! f Haal = = = = = X
_ ! Lo ° ! _ ; _ _ Lo
[ REEREEREREEE . Co _ m R o m Do
'S b4 - - '3 - - b4 -
~3 o (al += w N -
oL 6 8 L 9 S Z L




@N 4D 3pIS —\N

U 3pIS

0L,0¢-90-20 10¢-C

1-50 +JdQ|

%4

‘040pJuldd

3pIS 3jsaN

710¢-21-9)
1313y

™ BENGE]]

DEX4 10" SLOZ™ 1] 1quo)

UADUYNRIOd

9,/G sU0I}33UU0d’]X]

08116854 (G7+) XD - 9716851 (G¥+)
03LSNIAIH Z2L8-X0 ‘Sl fanafap

NiddNyY 031SN3I03IH

syooyba)
14BN BuuaDp

dSl-
' 3143 7

o wwsloxa

Mo1q MDd 6LA

. M..ﬂ_ EASL-

aJnssadd YaJadis 4oWoiny QZA

N..ﬂ_ 78MZ

€0W + ZOW 340JON
sJojow aJiuyn] gLA

M..ﬂ_ L'BNe

LOW *JOJOW

Jojou ajuy LLA

N..ﬂ_ A9~

8] JapunA)
umMop 400y 1ID] SLA

L1 J3punfky
up Jyanodiol SLA

N..ﬂ_ AL

913 JapunAy
ARUECLERIXL IRET

M..ﬂ_ L'SAEL-

41 Japuni)

5] Japunfy
H INIMOg udny gLA

N..ﬂ_ ZSAEL-

SnuiW 1) Japun4y
snuiw 143 Y34341S ZLA

M..ﬂ_ 7AEL-

umop

UM LLA

N..ﬂ_ EAEL-

€1 8 7)) J43punky
%307 proyApog OLA

M..ﬂ_ ZheL-

9, X L L L L L L L L
N N N ' ' ' N ' ' N N N ' N ' N N
N Lo Lo Lo Lo D S A S @ eeeeeas Y R 'Y
. Co . Do Do : “ : “ : _ -
- v Lo Lo . ' . ' . ' . "

“ “ i i “ “ “ i “ “ i “ & “ i “ i >
b o o Lo b : e 3 = : “ L0
. v Lo Lo . ‘o =z = - =2 ' Lo
Co - Co - Co = = S ~ o o LR

' ' ' ' ' ' ' \ ' ' ' " N m N\ ' N —
o Do b b o s N 3 3 ' = =

' ' ' ' ' ' ' i m im — =< (e}
Lo Lo Do Do . S o 2 =2 o > R~
o Lo po po Do = S ! _ ! = =
Do Lo Lo Do Do = = _ ! _ = S
v Co . - . _ ! LR : _ " s
b4 - b b - $ .4 - $ 8 - § 4 - 'S 'S $ x- b ix- $ x- b4 ux-
oL 6 8 L 9 S ¥ € Z L




0102-90-20 7102-¢4-50 00 RELTE ;
9c - el - oo €7 S 515N 08L1689L (G+) XD iﬂ%ﬁ (Gh+)
a9 07,02~ 1M 107 03LSNIAIH 2248-M0 ‘Sl [3A31(3A
D e, X 9/9 w0y b3 N3ddn¥9 03LSNIA3H
W +w X~ +w IX- +VLA X~ RN +h+_ ¢, 1=
a7 m : : b
T A _ “ _ P
b ox- ,.rx - ,_.ux ox- ,_.vx - h.wz%r -
\T N b N = _
|
MaIA JUOJ _
YLL X! Aodsip . |
|
41 . |
G XLe 5 d d -7 dojs'buawl '
1 B Buron oty dojg ‘o A VTS !
3d 7Sl \>3 L56- \>3 956- N ! © !
: _
| _
| |
s e e Bt e Mt 72T 7K it Rt il et -
¢ S TR ¢
EN TR
oL 6 8 L 9 s _ z L




@N 4D 3pIS

102-2L-50 +d0

MN 102-90-¢¢
“JU 3pIS ‘040pJuldd

Z  BpIS 3jsaN

710¢-¢L-50

1343y

™ BENGE]]

DEX4 10" SLOZ™ 1] 1quo) S0UIWJ3 |

UADUYNRIOd

08116854 (G7+) XD - 9716851 (G¥+)
03LSNIAIH Z2L8-X0 ‘Sl fanafap

NiddNyY 031SN3I03IH

Jadwnf |

1

sJadunf g

1

EW 35

WouU 2,5
WDU 2,5
WoU 2,5
WDU 2,5
WDU 2,5
WDU 2,5
WouU 2,5
Wou 2,5

1aund sJojpJado ‘Zx S)bulwJa]

yLe 18l 06l 80 OY
SEMT 433040 pua - g

680 SEL 06l 80 0%
0LB J0J33UU0d $S0U3 Y0d—Q, - 9

756 LOL 06l 80 0%

EW 35

Y22
X25
X24
X1

57 30 dyM 34md pug - |

L25 691 06l 80 0¥
S'Z MOM souwda) - L)

805 08l 06l 80 0%
O 10 dv 3i;d pu3 - |

Sl 160 06l 80 0%

§'7 010 souwsay - gl

0%9 €41 06l 80 0%
9/A §'C 3dM S1DUWIBY Y4dDa - Z

¥8% 957 06l 80 0%
0L-5' d¥M saimd pu3 - ¢

. E£9 660 06l 80 OF
S'C NN spUwday - 42

1021} J3A
3%0Jg fddng

Y21
Y20
Y17
Y16
Y15
Y14
Y13
Y12

Y1
Y10

Y7
Y6
Y5
Y4
Y3
Y2
Y1
X27
X26
X22
X21
X20
X17
X16
X15
X14
X13
X12
X10
X7
X6
X4
X3

X1
X0
Y22
X25
X24
X1

O

PE
N
U1
PE
N
L3
L2
L1

O
O
O

EW 35
WDK 2,5
WDK 2,5
WDK 2,5
WDK 2,5
WOK 2,5
WDK 2,5
WDK 2,5
WDK 2,5

WOK 2,5
WOK 2,5

EW 35
WDU 2,5
WDU 2,5
WoU 2,5
WDU 2,5
WDU 2,5
WDU 2,5
WDU 2,5
WDU 2,5
WDU 2,5
WouU 2,5

WDK 2,5
WDK 2,5
WDK 2,5
WDK 2,5
WDK 2,5
WDK 2,5
WDK 2,5

EW 35
DLD 2,5
DLD 2,5
DLD 2,5
DLD 2,5
DLD 2,5
DLD 2,5
DLD 2,5

DLD 2,
DLD 2,5
DLD 2,5
DLD 2,5
DLD 2,5
DLD 2,5
DLD 2,5
DLD 2,5
DLD 2,5

DLD 2,5
DLD 2,5

EW 35

WPE 2,5 Y/G
WDU 2,5
WDU 2,5

EW 35

WPE 2,5 Y/G
WDU 2,5

WDU 2,5

WDU 2,5

wouU 2,5

EW 35

13UDnd UloW [X S10UNE]

oL




